SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) [(cm) (deg) |(P/A)|(H/V)
2390 55.71 |-18.29 74 45.88 27.13 | 16.29 | 33.59 | 367 8 P H
2389.275 41.81 |-12.19 54 31.99 27.13 | 16.29 | 33.6 367 8 A | H
* 2412 111.37 - - 101.48 | 27.18 16.3 | 33.59 | 367 8 P H
* 2412 108.37 - - 98.48 27.18 16.3 | 33.59 | 367 8 A | H
H
802.11b
H
CHO1
2389.17 59.55 |-14.45 74 49.73 27.13 | 16.29 | 33.6 129 | 169 P |V
2412MHz
2389.17 44.48 -9.52 54 34.66 27.13 | 16.29 | 33.6 129 | 169 | A | V
* 2412 116.51 - - 106.62 | 27.18 16.3 | 33.59 | 129 | 169 P |V
* 2412 113.6 - - 103.71 | 27.18 163 | 3359 | 129 | 169 | A | V
\%
\%
2363.6 52.63 |[-21.37 74 42.97 27.04 | 16.22 | 33.6 100 | 320 P H
2389.2 4153 |-12.47 54 31.71 27.13 | 16.29 | 33.6 100 | 320 | A | H
* 2437 111.85 - - 101.86 | 27.27 | 16.31 | 33.59 | 100 | 320 P H
* 2437 108.64 - - 98.65 2727 | 16.31 | 3359 | 100 | 320 | A | H
2483.52 54.9 -19.1 74 44.81 27.36 | 16.31 | 33.58 | 100 | 320 P H
802.11b
2484 42.48 |-11.52 54 32.39 27.36 | 16.31 | 3358 | 100 | 320 | A | H
CH 06
2387.76 5496 |[-19.04 74 45.14 27.13 | 16.29 | 33.6 126 | 244 P |V
2437MHz
2390 4154 |-12.46 54 31.71 2713 | 16.29 | 3359 | 126 | 244 | A | V
* 2437 116.76 - - 106.77 | 27.27 | 16.31 | 33.59 | 126 | 244 P |V
* 2437 113.85 - - 103.86 | 27.27 | 16.31 | 3359 | 126 | 244 | A | V
2483.84 60.33 |-13.67 74 50.24 27.36 | 16.31 | 3358 | 126 | 244 P |V
24384 42.83 |-11.17 54 32.74 2736 | 16.31 | 3358 | 126 | 244 | A | V
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somranas. FCC RADIO TEST REPORT Report No. : FR860204C
* 2462 112.04 - - 102 2731 | 16.31 | 3358 | 397 | 357 | P | H
* 2462 109.06 - - 99.02 | 2731 | 16.31 | 3358 | 397 | 357 | A | H
2483.72 59.56 |-14.44 74 4947 | 27.36 | 16.31 | 3358 | 397 | 357 | P | H
2484.84 43.73 |-10.27 54 33.63 | 27.36 | 16.32 | 3358 | 397 | 357 | A | H
H
802.11b
H
CH11
* 2460 113.49 - - 10345 | 2731 | 16.31 | 3358 | 104 | 295 | P | V
2462MHz
* 2460 110.36 - - 100.32 | 27.31 | 16.31 | 3358 | 104 | 295 | A | V
2484.12 59.96 |-14.04 74 4987 | 27.36 | 16.31 | 3358 | 104 | 295 | P | V
2484.96 43.69 |-10.31 54 3359 | 2736 | 16.32 | 3358 | 104 | 295 | A | V
Y,
\Y,
1. No other spurious found.
Remark ) .
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm) |(deg) |(P/A)|(H/V)
2389.52 53 -21 74 43.18 | 27.13 | 16.29 | 33.6 | 367 5 P | H
2388.68 4186 |-12.14 54 32.04 | 27.13 | 16.29 | 33.6 | 367 5 A H
* 2417 111.15 - - 101.26 | 27.18 16.3 | 33.59 | 367 5 P | H
* 2417 108.27 - - 98.38 | 27.18 16.3 | 33.59 | 367 5 A | H
H
802.11b
H
CH 02
2388.82 57.54 |-16.46 74 47.72 27.13 | 16.29 | 33.6 | 246 | 172 P |V
2427MHz
2388.82 42.33 |-11.67 54 32.51 2713 | 1629 | 336 | 246 | 172 | A | V
* 2417 116.7 - - 106.81 | 27.18 16.3 | 33.59 | 246 | 172 P |V
* 2417 113.8 - - 103.91 | 27.18 16.3 | 3359 | 246 | 172 | A | V
\%
\%
* 2457 112.48 - - 102.44 | 2731 | 16.31 | 3358 | 396 | 191 | P | H
* 2457 109.47 - - 9943 | 2731 | 16.31 | 3358 | 396 | 191 | A | H
2486.21 56.77 |-17.23 74 46.67 2736 | 16.32 | 3358 | 396 | 191 | P | H
2486.28 46.62 -7.38 54 36.52 27.36 | 16.32 | 3358 | 396 | 191 | A | H
H
802.11b
H
CH 10
* 2457 117.06 - - 107.02 | 2731 | 16.31 | 3358 | 113 | 250 | P | V
2457MHz
* 2457 114.04 - - 104 2731 |16.31 | 3358 | 113 | 250 | A | V
2485.09 62.97 |[-11.03 74 52.87 27.36 | 16.32 | 3358 | 113 | 250 | P | V
2483.76 49.62 -4.38 54 3953 | 27.36 | 16.31 | 3358 | 113 | 250 | A | V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
4824 46.05 |-27.95 74 63.31 31.29 | 10.02 | 58.57 | 100 0 P | H
H
H
802.11b
H
CHO1
4824 42.93 |-31.07 74 60.19 31.29 | 10.02 | 58.57 | 100 0 P |V
2412MHz
\%
\%
\%
4874 51.98 [-22.02 74 69.16 | 31.38 9.99 | 58.55 | 238 | 354 P | H
4874 49.48 -4.52 54 66.66 | 31.38 999 | 5855 | 238 | 354 | A | H
7311 41.75 |-32.25 74 5253 | 36.28 | 11.77 | 58.83 | 100 0 P | H
802.11b
H
CH 06
4874 47.31 |-26.69 74 64.49 31.38 9.99 | 58.55 | 100 0 P |V
2437MHz
7311 41.01 |-32.99 74 51.79 36.28 | 11.77 | 58.83 | 100 0 P |V
\%
\%
4920 53.12 |-20.88 74 70.18 | 31.48 9.99 | 58.53 | 247 | 355 P | H
4920 49.71 -4.29 54 66.77 31.48 999 | 5853 | 247 | 355 | A | H
7386 4164 |-32.36 74 52.21 36.47 | 11.68 | 58.72 | 100 0 P | H
802.11b
H
CH11
4924 47.06 |-26.94 74 64.12 31.48 9.99 | 58.53 | 100 0 P |V
2462MHz
7386 40.66 |-33.34 74 51.23 | 36.47 | 11.68 | 58.72 | 100 0 P |V
\%
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(H/V)
2389.59 61.72 |-12.28 74 51.9 2713 | 16.29 | 336 | 124 | 322 | P | H
2390 51.26 | -2.74 54 4143 | 27.13 | 16.29 | 3359 | 124 | 322 | A | H
* 2412 113.65 - - 103.76 | 27.18 16.3 | 3359 | 124 | 322 | P | H
* 2412 105.49 - - 95.6 27.18 16.3 | 3359 | 124 | 322 | A | H
H
802.11g 9,
CHO1
2 419MHz 2389.59 65.83 | -8.17 74 56.01 | 27.13 | 16.29 | 336 | 100 | 171 | P | V
2389.38 52.1 -1.9 54 42.28 | 27.13 | 16.29 | 336 | 100 | 171 | A | V
* 2412 115.11 - - 105.22 | 27.18 16.3 | 3359 | 100 | 171 | P | V
* 2412 107.27 - - 97.38 | 27.18 16.3 | 3359 | 100 | 171 | A | V
\Y,
\Y,
2389.36 61.62 |-12.38 74 51.8 2713 | 16.29 | 336 | 100 | 311 | P | H
2389.84 46.57 | -7.43 54 36.74 | 27.13 | 16.29 | 3359 | 100 | 311 | A | H
* 2437 116.07 - - 106.08 | 27.27 | 16.31 | 3359 | 100 | 311 | P | H
* 2437 108.61 - - 98.62 | 27.27 | 16.31 | 3359 | 100 | 311 | A | H
2483.52 65.81 | -8.19 74 55.72 | 2736 | 16.31 | 3358 | 100 | 311 | P | H
802119 2483.6 48.86 | -5.14 54 38.77 | 27.36 | 16.31 | 3358 | 100 | 311 | A | H
2;:;(;2 2390 62.35 |-11.65 74 5252 | 27.13 | 16.29 | 3359 | 127 | 241 | P | V
2390 48.6 54 54 38.77 | 27.13 | 16.29 | 3359 | 127 | 241 | A | V
* 2437 118.35 - - 108.36 | 27.27 | 16.31 | 3359 | 127 | 241 | P | V
* 2437 110.33 - - 100.34 | 27.27 | 16.31 | 3359 | 127 | 241 | A | V
2483.6 67.02 | -6.98 74 56.93 | 27.36 | 16.31 | 3358 | 127 | 241 | P | V
2483.52 51.15 |-2.85 54 4106 | 27.36 | 16.31 | 3358 | 127 | 241 | A | V
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somranas. FCC RADIO TEST REPORT Report No. : FR860204C
* 2462 112.48 - - 10244 | 2731 | 16.31 | 3358 | 115 | 322 | P | H
* 2462 103.28 - - 9324 | 2731 |16.31 | 3358 | 115 | 322 | A | H
2484.76 62.93 |-11.07 74 52.83 | 27.36 | 16.32 | 3358 | 115 | 322 | P | H
2484.76 5157 |-2.43 54 4147 | 27.36 | 16.32 | 3358 | 115 | 322 | A | H
H
802.11g
H
CH11
* 2462 112.71 - - 102.67 | 27.31 | 16.31 | 3358 | 103 | 247 | P | V
2462MHz
* 2462 104.85 - - 9481 | 2731 | 16.31 | 3358 | 103 | 247 | A | V
2485.76 64.44 | -9.56 74 5434 | 27.36 | 16.32 | 3358 | 103 | 247 | P | V
2483.52 52.87 | -1.13 54 42.78 | 27.36 | 16.31 | 3358 | 103 | 247 | A | V
Y,
\Y,
1. No other spurious found.
Remark ) .
2. All results are PASS against Peak and Average limit line.
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somoncas. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm) |(deg) |(P/A)|(H/V)
2389.68 61.7 -12.3 74 5188 | 2713 | 16.29 | 336 | 100 | 321 | P | H
2390 51.91 -2.09 54 4208 | 27.13 | 16.29 | 3359 | 100 | 321 | A | H
* 2417 114.85 - - 104.96 | 27.18 16.3 | 3359 | 100 | 321 | P | H
* 2417 106.84 - - 96.95 | 27.18 16.3 | 3359 | 100 | 322 | A | H
H
802.11g
H
CH 02
2390 65.14 -8.86 74 55.31 27.13 | 16.29 | 3359 | 100 | 170 | P | V
2417MHz
2390 52.96 -1.04 54 43.13 | 27.13 | 16.29 | 33,59 | 100 | 170 | A | V
* 2417 116.43 - - 106.54 | 27.18 16.3 | 3359 | 100 | 170 | P | V
* 2417 108.72 - - 98.83 | 27.18 16.3 | 3359 | 100 | 170 | A | V
\%
\%
* 2457 112.68 - - 102.64 | 2731 | 16.31 | 3358 | 100 | 320 | P | H
* 2457 104.7 - - 9466 | 2731 | 16.31 | 3358 | 100 | 320 | A | H
2484.85 61.79 |[-12.21 74 51.69 2736 | 16.32 | 3358 | 100 | 320 | P | H
2485.2 49.54 -4.46 54 3944 | 2736 | 16.32 | 3358 | 100 | 320 | A | H
H
802.11g
H
CH 10
* 2457 114.63 - - 10459 | 2731 | 16.31 | 3358 | 113 | 249 | P | V
2457MHz
* 2457 106.7 - - 96.66 | 2731 | 16.31 | 3358 | 113 | 249 | A | V
2483.55 67.59 -6.41 74 575 27.36 | 16.31 | 3358 | 113 | 249 | P | V
2483.5 51.87 -2.13 54 4178 | 2736 | 16.31 | 3358 | 113 | 249 | A | V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) [(cm) |(deg) |(P/A)|(H/IV)
4824 4152 |-32.48 74 58.78 | 31.29 | 10.02 | 58.57 | 100 0 P | H
H
H

802.11g
H

CHO1
4824 39 -35 74 56.26 | 31.29 | 10.02 | 58.57 | 100 0 P |V

2412MHz
\%
\%
\%
4874 48.02 |-25.98 74 65.2 31.38 9.99 | 58.55 | 100 0 H
7311 4059 |-3341 74 51.37 | 36.28 | 11.77 | 58.83 | 100 0 H
H

802.11g
H

CH 06
4874 4355 |-30.45 74 60.73 | 31.38 9.99 | 58.55 | 100 0 \%

2437MHz
7311 41.16 |-32.84 74 51.94 | 36.28 | 11.77 | 58.83 | 100 0 P |V
\%
\%
4924 39.13 |[-34.87 74 56.19 | 31.48 9.99 | 58.53 | 100 0 H
7386 40.85 |-33.15 74 5142 | 36.47 | 11.68 | 58.72 | 100 0 P | H
H

802.11
J H

CH11
4924 39.04 |-34.96 74 56.1 31.48 9.99 | 58.53 | 100 0 \%

2462MHz
7386 40.1 -33.9 74 50.67 | 36.47 | 11.68 | 58.72 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/Im)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HIV)
2389.275 61.3 -12.7 74 5148 | 27.13 | 16.29 | 336 | 121 | 190 | P | H
2390 51.85 |-2.15 54 4202 | 27.13 | 16.29 | 3359 | 121 | 190 | A | H
* 2412 113.07 - - 103.18 | 27.18 | 16.29 | 3359 | 121 | 190 | P | H
* 2412 104.81 - - 9492 | 27.18 | 16.29 | 3359 | 121 | 190 | A | H
802.11n H
HT20 H
CHO1 2390 65.08 | -8.92 74 5625 | 27.13 | 16.29 | 3359 | 235 | 158 | P | V
2412MHz 2389.8 5154 | -2.46 54 41.71 | 27.13 | 16.29 | 3359 | 235 | 158 | A | V
* 2412 116.07 - - 106.18 | 27.18 | 16.29 | 3359 | 235 | 158 | P | V
* 2412 107.8 - - 9791 | 27.18 | 1629 | 3359 | 235 | 158 | A | V
\Y,
\Y,
2390 60.71 |-13.29 74 50.88 | 27.13 | 16.29 | 3359 | 100 | 311 | P | H
2390 47.15 | -6.85 54 3732 | 27.13 | 16.29 | 3359 | 100 | 311 | A | H
* 2437 116.24 - - 106.25 | 27.27 | 16.31 | 3359 | 100 | 311 | P | H
* 2437 107.98 - - 97.99 | 2727 |16.31 | 3359 | 100 | 311 | A | H
802.11n 2484.32 66.19 | -7.81 74 56.09 | 27.36 | 16.32 | 3358 | 100 | 311 | P | H
HT20 2484 50.25 | -3.75 54 40.16 | 27.36 | 16.31 | 3358 | 100 | 311 | A | H
CH 06 2389.84 62.57 |-11.43 74 52.74 | 27.13 | 16.29 | 3359 | 124 | 245 | P | V
2437MHz 2390 48.19 | -5.81 54 38.36 | 27.13 | 16.29 | 3359 | 124 | 245 | A | V
* 2437 119.15 - - 109.16 | 27.27 | 16.31 | 3359 | 124 | 245 | P | V
* 2437 110.29 - - 100.3 | 27.27 | 16.31 | 3359 | 124 | 245 | A | V
2484 67.71 | -6.29 74 57.62 | 27.36 | 16.31 | 3358 | 124 | 245 | P | V
2483.76 51.9 -2.1 54 4181 | 27.36 | 16.31 | 3358 | 124 | 245 | A | V
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somranas. FCC RADIO TEST REPORT Report No. : FR860204C
* 2462 110.26 - - 100.22 | 27.31 | 16.31 | 33.58 | 100 | 322 P H
* 2462 102.28 - - 92.24 | 2731 | 16.31 | 3358 | 100 | 322 | A | H
2484.08 59.44 |-14.56 74 49.35 27.36 | 16.31 | 33.58 | 100 | 322 P H
2483.64 48.64 -5.36 54 38.55 27.36 | 16.31 | 3358 | 100 | 322 | A | H
802.11n H
HT20 H
CH 11 * 2462 113.42 - - 103.38 | 27.31 | 16.31 | 3358 | 103 | 276 | P | V
2462MHz | * 2462 104.71 - - 94.67 2731 | 16.31 | 3358 | 103 | 276 | A | V
2484.92 64.51 -9.49 74 54.41 27.36 | 16.32 | 33.58 | 103 | 276 P |V
2483.68 52.49 |-151 54 42.4 27.36 | 16.31 | 3358 | 103 | 276 | A | V
\%
\%
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.56 65.26 | -8.74 74 55.44 | 27.13 | 1629 | 336 | 100 | 322 | P | H
2389.92 49.11 | -4.89 54 39.28 | 27.13 | 16.29 | 3359 | 100 | 322 | A | H
* 2417 113.7 - - 103.81 | 27.18 16.3 | 3359 | 100 | 322 | P | H
* 2417 105.21 - - 95.32 | 27.18 16.3 | 3359 | 100 | 322 | A | H
802.11n H
HT20 H
CH 02 2389.68 62.97 |-11.03 74 53.15 | 27.13 | 16.29 | 33.6 | 100 | 28 PV
2417MHz 2390 52.9 -1.1 54 43.07 | 27.13 | 16.29 | 33.59 | 100 | 28 AV
* 2417 114.19 - - 104.3 | 27.18 16.3 | 3359 | 100 | 28 PV
* 2417 105.65 - - 95.76 | 27.18 16.3 | 3359 | 100 A 28 AV
\Y,
\Y,
* 2457 112.5 - - 10246 | 2731 | 16.31 | 3358 | 100 | 323 | P | H
* 2457 104.47 - - 9443 | 2731 | 16.31 | 3358 | 100 | 323 | A | H
2485.2 59.85 |-14.15 74 49.75 | 27.36 | 16.32 | 3358 | 100 | 323 | P | H
2484.8 50.01 | -3.99 54 3991 | 2736 | 16.32 | 3358 | 100 | 323 | A | H
802.11n H
HT20 H
CH 10 * 2457 115.74 - - 105.7 | 2731 | 1631 | 3358 | 113 | 254 | P | V
2457MHz | * 2457 107.66 - - 9762 | 2731 | 16.31 | 3358 | 113 | 254 | A | V
2484.45 64.53 | -9.47 74 5443 | 27.36 | 16.32 | 3358 | 113 | 254 | P | V
2483.55 51.04 | -2.96 54 4095 | 27.36 | 16.31 | 3358 | 113 | 254 | A | V
\Y,
\Y,
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBupV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4824 42 -32 74 59.26 | 31.29 | 10.02 | 58.57 | 100 0 P | H
H
802.11n H
HT20 H
CHO1 4824 38.81 |-35.19 74 56.07 | 31.29 | 10.02 | 58.57 | 100 0 Pl V
2412MHz \V/
\Y,
Y,
4874 47.76 |-26.24 74 64.94 | 31.38 9.99 | 58.55 | 100 0 P | H
7311 41.07 |-32.93 74 51.85 | 36.28 | 11.77 | 58.83 | 100 0 P | H
802.11n H
HT20 H
CH 06 4874 46.74 |-27.26 74 63.92 | 31.38 9.99 | 58.55 | 100 0 Pl V
2437MHz 7311 41.6 -32.4 74 52.38 | 36.28 | 11.77 | 58.83 | 100 0 P |V
Y
Y,
4924 40.07 |-33.93 74 57.13 | 31.48 9.99 | 58.53 | 100 0 P | H
7386 41.21 |-32.79 74 51.78 | 36.47 | 11.68 | 58.72 | 100 0 P | H
802.11n H
HT20 H
CH11 4924 38.71 |-35.29 74 55.77 | 31.48 9.99 | 58.53 | 100 0 PV
2462MHz 7386 4156 |-32.44 74 52.13 | 36.47 | 11.68 | 58.72 | 100 0 P |V
\Y,
vV

Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(H/V)
2389.8 61.31 |-12.69 74 5148 | 27.13 | 16.29 | 3359 | 100 | 317 | P | H
2389.8 5269 |-131 54 4286 | 27.13 | 16.29 | 3359 | 100 | 317 | A | H
* 2422 106.69 - - 96.76 | 27.22 16.3 | 3359 | 100 | 317 | P | H
* 2422 98.56 - - 88.63 | 27.22 16.3 | 3359 | 100 | 317 | A | H
802.11n 2498 52.63 |-21.37 74 42.48 274 16.32 | 3357 | 100 | 317 | P | H
HT40 2484.24 43.97 |-10.03 54 33.87 | 27.36 | 16.32 | 3358 | 100 | 317 | A | H
CH 03 2389.5 60.44 |-13.56 74 50.62 | 27.13 | 16.29 | 33.6 | 100 | 168 | P | V
2422MHz 2389.5 52.66 |-1.34 54 4284 | 27.13 | 1629 | 336 | 100 | 168 | A | V
* 2422 108.32 - - 98.39 | 27.22 16.3 | 3359 | 100 | 168 | P | V
* 2422 100.49 - - 90.56 | 27.22 16.3 | 3359 | 100 | 168 | A | V
2483.6 58.15 |-15.85 74 48.06 | 27.36 | 16.31 | 33.58 | 100 | 168 | P | V
2484.16 4472 | -9.28 54 3463 | 27.36 | 16.31 | 3358 | 100 | 168 | A | V
2389.8 56.79 |-17.21 74 46.96 | 27.13 | 16.29 | 3359 | 128 | 312 | P | H
2389.95 4493 | -9.07 54 35.1 2713 | 16.29 | 3359 | 128 | 312 | A | H
* 2437 109.56 - - 9957 | 2727 | 1631 | 3359 | 128 | 312 | P | H
* 2437 101.73 - - 91.74 | 2727 | 16.31 | 3359 | 128 | 312 | A | H
802.11n 2484.24 61.34 |-12.66 74 5124 | 2736 | 16.32 | 3358 | 128 | 312 | P | H
HT40 2483.92 50.12 | -3.88 54 40.03 | 27.36 | 16.31 | 3358 | 128 | 312 | A | H
CH 06 2389.35 58.73 |-15.27 74 4891 | 27.13 | 16.29 | 336 | 124 | 245 | P | V
2437MHz 2389.8 48.08 | -5.92 54 38.25 | 27.13 | 16.29 | 3359 | 124 | 245 | A | V
* 2437 110.75 - - 100.76 | 27.27 | 16.31 | 3359 | 124 | 245 | P | V
* 2437 102.09 - - 92.1 2727 | 1631 | 3359 | 124 | 245 | A | V
2483.84 62.92 |-11.08 74 5283 | 27.36 | 16.31 | 3358 | 124 | 245 | P | V
2483.84 5252 |-1.48 54 4243 | 2736 | 16.31 | 3358 | 124 | 245 | A | V
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2389.65 55.06 |-18.94 74 45.24 27.13 | 16.29 | 33.6 100 | 324 P H
2350.8 42,91 |-11.09 54 33.36 27 16.15 | 33.6 100 | 324 | A | H
* 2452 106.03 - - 96.03 27.27 | 16.31 | 33.58 | 100 | 324 P H
* 2452 98.1 - - 88.1 2727 | 16.31 | 3358 | 100 | 324 | A H
802.11n 2484.72 61.06 |-12.94 74 50.96 27.36 | 16.32 | 33.58 | 100 | 324 P H
HT40 2486.8 47.96 -6.04 54 37.86 27.36 | 16.32 | 3358 | 100 | 324 | A H
CH 09 2383.65 52 -22 74 42.22 27.09 | 16.29 | 33.6 125 71 P |V
2452MHz 2389.2 4299 |[-11.01 54 33.17 27.13 | 16.29 | 33.6 125 71 AV
* 2452 107.62 - - 97.62 27.27 | 16.31 | 33.58 | 125 71 P \%
* 2452 99.68 - - 89.68 27.27 | 16.31 | 3358 | 125 71 AV
2484.48 60.72 |-13.28 74 50.62 27.36 | 16.32 | 33.58 | 125 71 P \%
2484.56 52.38 -1.62 54 42.28 27.36 | 16.32 | 33.58 | 125 71 AV

1. No other spurious found.
Remark ) .
2. All results are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.5 59.98 |-14.02 74 50.16 | 27.13 | 16.29 | 336 | 126 | 320 | P | H
2389.5 51.2 -2.8 54 4138 | 27.13 | 1629 | 336 | 126 | 320 | A | H
2427 109.24 |35.24 74 99.31 | 27.22 16.3 | 3359 | 126 | 320 | P | H
2427 101.73 | 47.73 54 91.8 27.22 16.3 | 3359 | 126 | 320 | A | H
802.11n 2485.2 55.47 |-18.53 74 4537 | 27.36 | 16.32 | 3358 | 126 | 320 | P | H
HT40 2483.52 46.99 | -7.01 54 36.9 27.36 | 16.31 | 3358 | 126 | 320 | A | H
CHO4 2389.05 62.01 |-11.99 74 52.19 | 27.13 | 16.29 | 336 | 100 | 31 PV
2427MHz 2389.95 52.82 | -1.18 54 4299 | 27.13 | 16.29 | 33,59 | 100 | 31 AV
2427 110.02 | 36.02 74 100.09 | 27.22 16.3 | 3359 | 100 | 31 PV
2427 102.22 |48.22 54 92.29 | 27.22 16.3 | 3359 | 100 | 31 AV
2483.92 60.51 |-13.49 74 50.42 | 27.36 | 16.31 | 3358 | 100 | 31 PV
2483.68 46.68 | -7.32 54 3659 | 27.36 | 16.31 | 3358 | 100 | 31 AV
2389.8 53.98 |-20.02 74 4415 | 27.13 | 16.29 | 3359 | 100 | 317 | P | H
2389.35 43.36 |-10.64 54 3354 | 27.13 | 1629 | 336 | 100 | 317 | A | H
2447 107.86 | 33.86 74 97.86 | 27.27 | 16.31 | 3358 | 100 | 317 | P | H
2447 100.32 | 46.32 54 90.32 | 27.27 | 16.31 | 3358 | 100 | 317 | A | H
802.11n 2485.68 60.85 |-13.15 74 50.75 | 27.36 | 16.32 | 3358 | 100 | 317 | P | H
HT40 2485.04 51.64 | -2.36 54 4154 | 2736 | 16.32 | 3358 | 100 | 317 | A | H
CH 08 2389.8 5477 ]-19.23 74 4494 | 2713 | 16.29 | 3359 | 105 | 162 | P | V
2447MHz 2389.95 43.16 |-10.84 54 3333 | 27.13 | 16.29 | 3359 | 105 | 162 | A | V
2447 108.67 | 34.67 74 98.67 | 27.27 | 16.31 | 3358 | 105 | 162 | P | V
2447 100.83 |46.83 54 90.83 | 27.27 | 16.31 | 3358 | 105 | 162 | A | V
2484.72 61.35 |-12.65 74 5125 | 2736 | 16.32 | 3358 | 105 | 162 | P | V
2484.4 52.85 |-1.15 54 4275 | 2736 | 16.32 | 3358 | 105 | 162 | A | V
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBupV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4844 39.26 |-34.74 74 56.49 | 31.32 | 10.01 | 58.56 | 100 0 P | H
7266 42.7 -31.3 74 5354 | 36.21 | 11.82 | 58.87 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 38.44 |-35.56 74 55.67 | 31.32 | 10.01 | 58.56 | 100 0 Pl V
2422MHz 7266 42.14 |-31.86 74 52.98 | 36.21 | 11.82 | 58.87 | 100 0 P |V
\Y,
Y,
4874 38.6 -35.4 74 55.78 | 31.38 9.99 | 58.55 | 100 0 P | H
7311 41.31 |-32.69 74 52.09 | 36.28 | 11.77 | 58.83 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 38.23 |-35.77 74 5541 | 31.38 9.99 | 58.55 | 100 0 Pl V
2437MHz 7311 40.79 |-33.21 74 51.57 | 36.28 | 11.77 | 58.83 | 100 0 P |V
Y
Y,
4904 38.26 |-35.74 74 55.36 | 31.44 | 9.99 | 58.53 | 100 0 P | H
7356 41.81 |-32.19 74 52.47 36.4 11.71 | 58.77 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 38.49 |-3551 74 55,59 | 31.44 | 9.99 | 58.53 | 100 0 PV
2452MHz 7356 41.67 |-32.33 74 52.33 36.4 11.71 | 58.77 | 100 0 P |V
\Y,
vV

Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H\V)
30 21.5 -18.5 40 28.98 | 24.17 | 0.85 325 - - P | H
116.67 17.46 |-26.04| 435 3141 | 17.08 143 | 32.46 - - P | H
263.55 19.53 |-26.47 46 30.17 | 19.57 2.17 | 32.38 - - P | H
479.9 26.62 |-19.38 46 32.72 | 23.45 282 | 32.37 - - P | H
702.5 28.35 |-17.65 46 30.88 | 26.45 3.48 | 32.46 - - P | H
951.7 3352 |-12.48 46 30.05 | 30.66 | 3.99 | 31.18 | 100 0 P | H
H
H
H
H
H
2.4GHz H
802.11g
e 34.86 2459 |-1541 40 3442 | 21.84 | 0.82 | 3249 - - P |V
37.56 2489 |-15.11 40 36.29 | 20.26 | 0.83 | 32.49 - - P |V
48.9 23.2 -16.8 40 39.76 14.9 1.03 | 32.49 - - P |V
440 2486 |-21.14 46 31.68 | 22.79 2.74 | 32.35 - - P |V
726.3 2952 |-16.48 46 31.23 | 27.15 | 3.53 | 32.39 - - Pl V
955.9 33.33 |-12.67 46 29.48 | 30.92 | 4.07 | 31.14 | 100 0 P |V
Y,
\%
V
\Y,
Y,
\Y,
Remark 1. No other spurious found.
2. All results are PASS against limit line.
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<For Sample 2>

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2390 62.05 |[-11.95 74 52.22 27.13 | 16.29 | 3359 | 100 | 324 P | H
2390 51.08 -2.92 54 41.25 2713 | 16.29 | 3359 | 100 | 324 | A | H
* 2417 114.81 - - 104.92 | 27.18 16.3 | 33.59 | 100 | 324 P | H
* 2417 107.53 - - 97.64 27.18 163 | 3359 | 100 | 324 | A | H
H
802.11
g H
CH 02
2388.12 62.36 |-11.64 74 52.54 27.13 | 16.29 | 33.6 127 | 173 P |V
2417MHz
2389.8 52.72 -1.28 54 42.89 27.13 | 16.29 | 3359 | 127 | 173 | A | V
* 2417 117.34 - - 107.45 | 27.18 16.3 | 33.59 | 127 | 173 P |V
* 2417 109.74 - - 99.85 27.18 16.3 | 3359 | 127 | 173 | A | V
\%
\%
1. No other spurious found.
Remark ] o
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
4834 49.93 |-24.07 74 67.15 | 31.32 | 10.02 | 58.56 | 100 0 P | H
7251 43.2 -30.8 74 54.07 | 36.17 | 11.85 | 58.89 | 100 0 P | H
H
802.11g
H
CH 02
4834 43.62 |-30.38 74 60.84 | 31.32 | 10.02 | 58.56 | 100 0 P |V
2417MHz
7251 43.07 |-30.93 74 53.94 | 36.17 | 11.85 | 58.89 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H\V)
30.81 21.64 |-18.36 40 29.59 23.7 0.84 | 32.49 - - P | H
108.84 17.83 |-25.67| 435 32.27 | 16.61 142 | 32.47 - - P | H
257.34 19.59 |-26.41 46 30.42 | 19.39 2.16 | 32.38 - - P | H
460.3 26.09 |-19.91 46 32.48 | 23.16 281 | 32.36 - - P | H
720.7 29.05 |-16.95 46 31.03 26.9 3.53 | 3241 - - P | H
957.3 33.92 |-12.08 46 30.02 | 30.97 | 4.07 | 31.14 | 100 0 P | H
H
H
H
H
H
2.4GHz H
802.11g
e 37.56 2552 |-14.48 40 36.92 | 20.26 | 0.83 | 32.49 - - P |V
40.8 24.3 -15.7 40 37.28 | 18.68 | 0.83 | 32.49 - - P |V
49.17 2432 |-15.68 40 41.3 14.48 1.03 | 32.49 - - P |V
440 2457 |-21.43 46 31.39 | 22.79 2.74 | 32.35 - - P |V
712.3 2851 |-17.49 46 30.79 | 26.68 | 3.48 | 32.44 - - Pl V
948.9 33.7 -12.3 46 3041 | 3051 | 3.99 | 31.21 | 100 0 P |V
Y,
\%
V
\Y,
Y,
\Y,
Remark 1. No other spurious found.
2. All results are PASS against limit line.
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<TXBF Mode>
<For Sample 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
2389.695 62.88 |-11.12 74 53.06 | 27.13 | 16.29 | 336 | 371 | 192 | P | H
2389.905 51.18 | -2.82 54 4135 | 27.13 | 16.29 | 3359 | 371 | 192 | A | H
* 2412 110.69 - - 100.8 | 27.18 163 | 3359 | 371 | 192 | P | H
802.11ac | * 2412 104.14 - - 94.25 | 27.18 163 | 3359 | 371 | 192 | A | H
VHT20 H
CHO1 2389.8 61.43 |-12.57 74 51.6 2713 | 16.29 | 3359 | 127 | 173 | P | V
2412MHz 2389.905 51.27 | -2.73 54 41.44 | 27.13 | 16.29 | 3359 | 127 | 173 | A | V
* 2412 113.48 - - 103.59 | 27.18 163 | 3359 | 127 | 173 | P | V
* 2412 106.8 - - 96.91 | 27.18 16.3 | 3359 | 127 | 173 | A | V
\Y,
2389.94 53.38 |-20.62 74 4355 | 27.13 | 16.29 | 3359 | 329 | 326 | P | H
2389.94 44.48 | -9.52 54 3465 | 27.13 | 16.29 | 3359 | 329 | 326 | A | H
* 2437 112.55 - - 10256 | 27.27 | 16.31 | 3359 | 329 | 326 | P | H
* 2437 104.2 - - 9421 | 2727 | 16.31 | 3359 | 329 | 326 | A | H
802.11ac 2484.46 58.57 |-15.43 74 48.47 | 27.36 | 16.32 | 3358 | 329 | 326 | P | H
VHT20 2484.88 46.78 | -7.22 54 36.68 | 27.36 | 16.32 | 3358 | 329 | 326 | A | H
CH 06 2389.94 59.63 |-14.37 74 49.8 2713 | 16.29 | 3359 | 103 | 172 | P | V
2437MHz 2389.8 48.21 | -5.79 54 38.38 | 27.13 | 16.29 | 3359 | 103 | 172 | A | V
* 2437 113.8 - - 103.81 | 27.27 | 16.31 | 3359 | 103 | 172 | P | V
* 2437 107.36 - - 9737 | 2727 | 1631 | 3359 | 103 | 172 | A | V
2484.04 64.34 | -9.66 74 5425 | 27.36 | 16.31 | 3358 | 103 | 172 | P | V
2483.69 52.22 | -1.78 54 42.13 | 27.36 | 16.31 | 3358 | 103 | 172 | A | V
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* 2462 107.13 - - 97.09 27.31 | 16.31 | 3358 | 328 | 324 P H
* 2462 101.47 - - 91.43 2731 | 1631 | 3358 | 328 | 324 | A | H
2484.48 59.73 |-14.27 74 49.63 27.36 | 16.32 | 33.58 | 328 | 324 P H
2483.64 52.03 -1.97 54 41.94 27.36 | 16.31 | 3358 | 328 | 324 | A H
802.11ac H
VHT20 H
CH1 * 2462 110.35 - - 100.31 | 27.31 | 16.31 | 33.58 | 132 28 \%
2462MHz | * 2462 104.51 - - 94.47 27.31 | 16.31 | 33.58 | 132 28 \%
\%
\%
\%
\%

2483.88 64.04 | -9.96 74 53.95 | 27.36 | 16.31 | 33.58 | 132 28

2484.56 52.64 | -1.36 54 4254 | 27.36 | 16.32 | 33.58 | 132 | 28

> |10 |>» | T

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

TEL : 886-3-327-3456 Page Number . B73 of B82
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2390 57.75 |-16.25 74 4792 | 27.13 | 16.29 | 3359 | 329 | 190 | P | H
2390 48.27 | -5.73 54 3844 | 2713 | 16.29 | 3359 | 329 | 190 | A | H
* 2417 111.77 - - 101.88 | 27.18 16.3 | 3359 | 329 | 190 | P | H
* 2417 105.48 - - 9559 | 27.18 16.3 | 3359 | 329 | 190 | A | H
802.11ac H
VHT20 H
CH 02 2390 64.39 | -9.61 74 5456 | 27.13 | 1629 | 3359 | 125 | 173 | P | V
2417MHz 2389.32 52.6 -1.4 54 4278 | 27.13 | 1629 | 336 | 125 | 173 | A | V
* 2417 116.23 - - 106.34 | 27.18 16.3 | 3359 | 125 | 173 | P | V
* 2417 108.86 - - 98.97 | 27.18 16.3 | 3359 | 125 | 173 | A | V
\Y,
\Y,
* 2457 109.22 - - 99.18 | 2731 | 16.31 | 3358 | 301 | 322 | P | H
* 2457 103.08 - - 93.04 | 2731 | 16.31 | 3358 | 301 | 322 | A | H
2485.09 59.13 |-14.87 74 49.03 | 27.36 | 16.32 | 3358 | 301 | 322 | P | H
2483.69 49.43 | -4.57 54 39.34 | 2736 | 16.31 | 3358 | 301 | 322 | A | H
802.11ac H
VHT20 H
CH 10 * 2457 111.9 - - 101.86 | 27.31 | 16.31 | 3358 | 100 | 25 PV
2457MHz | * 2457 104.39 - - 9435 | 27.31 | 16.31 | 33.58 | 100 | 25 AV
2483.69 65.33 | -8.67 74 55.24 | 27.36 | 16.31 | 33.58 | 100 | 25 PV
2485.09 5295 | -1.05 54 4285 | 27.36 | 16.32 | 33.58 | 100 | 25 AV
\Y,
\Y,
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4824 39.89 |-34.11 74 57.15 | 31.29 | 10.02 | 58.57 | 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 3945 |-34.55 74 56.71 | 31.29 | 10.02 | 58.57 | 100 0 Pl V
2412MHz \V/
\Y,
\Y,
4874 4494 |-29.06 74 62.12 | 31.38 9.99 | 58.55 | 100 0 P H
7311 4157 |-32.43 74 52.35 | 36.28 | 11.77 | 58.83 | 100 0 P | H
802.11ac H
VHT20 H
CH 06 4874 39.75 |-34.25 74 56.93 | 31.38 9.99 | 58.55 | 100 0 Pl V
2437MHz 7311 4245 |-31.55 74 53.23 | 36.28 | 11.77 | 58.83 | 100 0 PV
\Y,
\Y,
4924 39.02 |-34.98 74 56.08 | 31.48 9.99 | 58.53 | 100 0 P H
7386 41.8 -32.2 74 52.37 | 36.47 | 11.68 | 58.72 | 100 0 P | H
802.11ac H
VHT20 H
CH11 4924 39.36 |-34.64 74 56.42 | 31.48 9.99 | 58.53 | 100 0 PV
2462MHz 7386 41.7 -32.3 74 52.27 | 36.47 | 11.68 | 58.72 | 100 0 P |V
\Y,
\Y,
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/im)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(H/V)
2388.9 65.05 | -8.95 74 5623 | 2713 | 16.29 | 336 | 112 | 194 | P | H
2389.35 52.2 -1.8 54 4238 | 27.13 | 1629 | 336 | 112 | 194 A H
* 2422 107 - - 97.07 | 27.22 16.3 | 3359 | 112 | 194 | P | H
* 2422 98.84 - - 88.91 | 27.22 16.3 | 3359 | 112 | 194 | A | H
802.11ac 2486.88 56.58 |-17.42 74 46.48 | 27.36 | 16.32 | 3358 | 112 | 194 P | H
VHT40 2485.36 45.6 -8.4 54 355 2736 | 16.32 | 3358 | 112 | 194 | A | H
CH 03 2389.95 61.98 |-12.02 74 5215 | 27.13 | 16.29 | 3359 | 118 | 171 | P | V
2422MHz 2389.35 5253 | -1.47 54 4271 | 27.13 | 1629 | 336 | 118 | 171 | A | V
* 2422 110.31 - - 100.38 | 27.22 16.3 | 3359 | 118 | 171 | P | V
* 2422 101.87 - - 91.94 | 27.22 16.3 | 3359 | 118 | 171 | A | V
2483.92 64.33 | -9.67 74 5424 | 2736 | 16.31 | 3358 | 118 | 171 | P | V
2483.76 49.16 | -4.84 54 39.07 | 2736 | 16.31 | 3358 | 118 | 171 | A | V
2389.8 56.49 |-17.51 74 46.66 | 27.13 | 16.29 | 3359 | 100 | 325 | P | H
2389.95 47.33 | -6.67 54 37.5 27.13 | 16.29 | 3359 | 100 | 325 | A | H
* 2437 106.86 - - 96.87 | 27.27 | 16.31 | 3359 | 100 | 325 | P | H
* 2437 99.55 - - 89.56 | 27.27 | 16.31 | 3359 | 100 | 325 | A | H
802.11ac 2484.4 59.43 |-14.57 74 4933 | 27.36 | 16.32 | 3358 | 100 | 325 | P | H
VHT40 2483.52 50.55 | -3.45 54 40.46 | 27.36 | 16.31 | 3358 | 100 | 325 | A | H
CH 06 2389.5 59.63 |-14.37 74 49.81 | 27.13 | 16.29 | 336 | 154 | 170 | P | V
2437MHz 2389.95 49 -5 54 39.17 | 27.13 | 16.29 | 3359 | 154 | 170 | A | V
* 2437 109.2 - - 99.21 | 2727 | 16.31 | 3359 | 154 | 170 | P | V
* 2437 100.36 - - 90.37 | 27.27 | 16.31 | 3359 | 154 | 170 | A | V
2483.92 65.28 | -8.72 74 5519 | 27.36 | 16.31 | 3358 | 154 | 170 | P | V
2483.68 51.39 |-2.61 54 41.3 2736 | 16.31 | 3358 | 154 | 170 | A | V
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2382.6 52.96 |-21.04 74 43.18 27.09 | 16.29 | 33.6 100 | 325 P H
2389.05 43.12 |-10.88 54 33.3 27.13 | 16.29 | 33.6 100 | 325 | A | H
* 2452 103.66 - - 93.66 27.27 | 16.31 | 33.58 | 100 | 325 P | H
* 2452 96.38 - - 86.38 27.27 | 16.31 | 3358 | 100 | 325 | A H
802.11ac 2485.44 61.55 |-12.45 74 51.45 27.36 16.32 | 33.58 | 100 | 325 P H
VHT40 2485.28 514 -2.6 54 41.3 27.36 | 16.32 | 3358 | 100 | 325 | A H
CH 09 2389.95 56.29 |-17.71 74 46.46 2713 | 16.29 | 3359 | 179 | 171 P \%
2452MHz 2389.95 43.15 |-10.85 54 33.32 27.13 | 16.29 | 3359 | 179 | 171 | A | V
* 2452 105.89 - - 95.89 27.27 | 16.31 | 3358 | 179 | 171 P \%
* 2452 98.66 - - 88.66 2727 | 1631 | 3358 | 179 | 171 | A | V
2485.36 64.71 -9.29 74 54.61 27.36 | 16.32 | 3358 | 179 | 171 P \%
2487.2 52.65 -1.35 54 42.55 27.36 | 16.32 | 3358 | 179 | 171 A |V

1. No other spurious found.
Remark ) S
2. All results are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.5 61.89 |-12.11 74 52.07 | 27.13 | 1629 | 336 | 142 | 191 | P | H
2389.95 52.12 | -1.88 54 4229 | 27.13 | 16.29 | 3359 | 142 | 191 | A | H
* 2427 108.75 - - 98.82 | 27.22 16.3 | 3359 | 142 | 191 | P | H
* 2427 100.34 - - 90.41 | 27.22 16.3 | 3359 | 142 | 191 | A | H
802.11ac 2484.08 56.62 |-17.38 74 4653 | 27.36 | 16.31 | 3358 | 142 | 191 | P | H
VHT40 2483.84 47.67 | -6.33 54 3758 | 2736 | 16.31 | 3358 | 142 | 191 | A | H
CHO4 2389.95 61.33 |-12.67 74 51.5 2713 | 16.29 | 3359 | 159 | 171 | P | V
2427MHz 2389.8 52.48 | -1.52 54 4265 | 27.13 | 16.29 | 3359 | 159 | 171 | A | V
* 2427 111.68 - - 101.75 | 27.22 16.3 | 3359 | 159 | 171 | P | V
* 2427 102.6 - - 92.67 | 27.22 16.3 | 3359 | 159 | 171 | A | V
2484.24 64.15 | -9.85 74 5405 | 27.36 | 16.32 | 3358 | 159 | 171 | P | V
2483.52 50.37 | -3.63 54 40.28 | 27.36 | 16.31 | 3358 | 159 | 171 | A | V
2383.05 53.14 |-20.86 74 43.36 | 27.09 | 16.29 | 336 | 100 | 318 | P | H
2389.65 43.4 -10.6 54 3358 | 27.13 | 1629 | 336 | 100 | 318 | A | H
* 2447 105.56 - - 9556 | 27.27 | 16.31 | 3358 | 100 | 318 | P | H
* 2447 97.72 - - 8772 | 2727 | 16.31 | 3358 | 100 | 318 | A | H
802.11ac 2484.08 62.97 |-11.03 74 52.88 | 27.36 | 16.31 | 3358 | 100 | 318 | P | H
VHT40 2484.24 50.92 | -3.08 54 40.82 | 27.36 | 16.32 | 3358 | 100 | 318 | A | H
CH 08 2389.8 57.33 |-16.67 74 47.5 2713 | 16.29 | 3359 | 116 | 244 | P | V
2447MHz 2389.5 43.87 |-10.13 54 3405 | 2713 | 1629 | 336 | 116 | 244 | A | V
* 2447 108.26 - - 98.26 | 27.27 | 16.31 | 3358 | 116 | 244 | P | V
* 2447 100.45 - - 90.45 | 27.27 | 16.31 | 3358 | 116 | 244 | A | V
2484.64 65.94 | -8.06 74 5584 | 2736 | 16.32 | 3358 | 116 | 244 | P | V
2484.64 52.61 |-1.39 54 4251 | 2736 | 16.32 | 3358 | 116 | 244 | A | V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4844 39.94 |-34.06 74 57.17 | 31.32 | 10.01 | 58.56 | 100 0 P H
7266 4298 |-31.02 74 53.82 | 36.21 | 11.82 | 58.87 | 100 0 P | H
802.11ac H
VHT40 H
CH 03 4844 40.23 |-33.77 74 57.46 | 31.32 | 10.01 | 58.56 | 100 0 Pl V
2422MHz 7266 4294 |-31.06 74 53.78 | 36.21 | 11.82 | 58.87 | 100 0 PV
\Y,
\Y,
4874 40.28 |-33.72 74 57.46 | 31.38 9.99 | 58.55 | 100 0 P H
7311 43.09 |-30.91 74 53.87 | 36.28 | 11.77 | 58.83 | 100 0 P | H
802.11ac H
VHT40 H
CH 06 4874 39.17 |-34.83 74 56.35 | 31.38 9.99 | 58.55 | 100 0 Pl V
2437MHz 7311 4225 |-31.75 74 53.03 | 36.28 | 11.77 | 58.83 | 100 0 PV
\Y,
\Y,
4904 38.93 |-35.07 74 56.03 | 31.44 | 9.99 | 58.53 | 100 0 P H
7356 41.3 -32.7 74 51.96 36.4 11.71 | 58.77 | 100 0 P | H
802.11ac H
VHT40 H
CH 09 4904 39.2 -34.8 74 56.3 31.44 | 9.99 | 58.53 | 100 0 PV
2452MHz 7356 41.86 |-32.14 74 52.52 36.4 11.71 | 58.77 | 100 0 P |V
\Y,
\Y,
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H\V)
54.03 25.63 |-14.37 40 4448 | 1261 1.03 | 32.49 - - P | H
67.26 35.69 | -4.31 40 55.32 | 11.83 1.03 | 32.49 - - P | H
245.46 37.99 |-8.01 46 50.57 | 17.78 2.02 | 32.38 | 100 | 88 P | H
415.5 27.85 |-18.15 46 35.2 22.31 2.68 | 32.34 - - P | H
715.8 32.36 |-13.64 46 3453 | 26.77 3.48 | 32.42 - - P | H
957.3 33.9 -12.1 46 30 30.97 | 4.07 | 31.14 - - P | H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 41.34 34.37 | -5.63 40 47.88 | 18.15 | 0.83 | 32.49 - - PV
LF 45.93 3556 |-4.44 40 50.89 | 16.14 1.02 | 32.49 | 100 0 P |V
64.56 34.8 -5.2 40 5452 | 11.74 1.03 | 32.49 - - P |V
494.6 26.03 |-19.97 46 31.89 | 23.63 2.89 | 32.38 - - P |V
715.1 30.78 |-15.22 46 3298 | 26.75 | 3.48 | 3243 - - Pl V
944.7 33.73 |-12.27 46 30.69 30.3 3.99 | 31.25 - - Pl V
Y,
\%
V
\Y,
Y,
\Y,

Remark 1. No other spurious found.
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 5545 |-1855| 74 | 5451 | 3222 458 | 3586 | 103 | 308 P | H
CH 01
2419MHz 2390 4354 |-10.46| 54 426 | 3222 | 458 | 3586 | 103 | 308 | A | H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBpV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBpV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 21~26°C

Test Engineer : Hao Hsu, Ken Wu, Chuan chu : —
Relative Humidity : [51~56%

Note symbol

-L Low channel location

-R | High channel location
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<CDD Mode>

<For Sample 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

s o) bae 20120828 . bats 0180828
1509 1309
1209 1200 :
109 o
1009 1000
%09 w0
800 200 PEAK 74
700 704
s i
: AN
s00]w 500
P P
%09 309
209 209
109 10q
o . 0. . . o007 o000 0 w070 o
Freatency e Fediency (k)
site {03CHIIHY site o3CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL
{REWHI000.000kH2 VBW:3000.000KHz SWT:Auto REWAI000.000KH2 VBW:3000.000KH2 SWT:Auto
Detector :Peak Detector :Peak
Peak project +860204 project 860204
Setting 21 Setting 21
- baes 20100820 . bats 0180828
1309 1300
1209 1209
110, 100 1
10 f 10
s00 w0 \
/
700 700
600 w0 | -
509 500 —
e ———
! N NN
09 309
209 209
109 10q
o w . 0. 0. . oo a7 ooz 7 o0 7030
Freatency iz Frediency i)
site {03cHILHY site {03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF HORIZONTAL
{RBW-I000.000KHz VBW:0010KHZ SWT:Auto  RBW:1000.000KHz VBW:0010KHZ SWT-Auto
Detector :Peak Detector :
Av g. Project :860204 Project
Setting 21 Setting
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1 ¢Buvim) Date: 2018.08.28 el @Buvim) Date: 2018.08.28
1300 1300
1200 1200 -
110 o)
1000 1000
900 90
209 ) PEAK 74
700 700
500 60
, : oo O] LSS p——_——"
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 221 Setting s21
1 (¢Buvim) Date: 2018.08.28 evel (BuVim) Date: 2018.08.28
1300 1300
1200 1200
10 ol 1
1000 1000
900 904
800 80
700 700
500 e 60 | W
500 1f 504 Rk
B RS Es B s B
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 221 Setting 21
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

A (Buvim) Date: 20180829

el (@Buvim) Date: 2018.08.20
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PEAK 74
700 i 700
: - y
Mhtndee! o [ sse
400 400
300 s00f
209 200
100 100
510 7340, 70, 7380, 240, 220, 2440 25 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Freauency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 1205 Setting 1205
A (¢Buvim) Date: 2018.08.20 evel (BuVim) Date: 2018.08.20
1300 1300
1200 1200
10 ol
1000 N 1000
900 904
800 80
700 700
500 P 60 ]
s0q) P 504 R L o ——.=|
400 e e P SOV AP U S
300 300
200 200
109 100
510 7340, 760, 7380, 2400, 220, 2440 2050 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 205 Setting 05
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

o
1004 TN
Y
w00
el
“ ‘
g LA AL :
w
ey

sie 03cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

RBW-T000000KH2 VBWE3000000K+z SWTAuto
Detector : Peak

Peak P Le an
Gertmg 205
e
<t
\
90.0f \
700 \,\/ \
509 AN ]
e e T e s e B
o
reamaey

site 03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

RBWHLO00.000KHz VBWE 000Kz SWT-Auto
Detector : Peak

Avg. proer -ae0z0s Le an

Setting 1205
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

A (Buvim) Date: 20180829

el (@Buvim) Date: 2018.08.20
1300 1300
1200 1200
110 o)
1000 / 1000
s00 / 500
209 ) PEAK 74
700 700
500 60
Rt ) IS s ey
50 s
400 40
300 s00f
209 200
100 100
510 7340, 70, 7380, 240, 220, 2440 25 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Freauency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 1205 Setting 1205
A (¢Buvim) Date: 2018.08.29 evel (BuVim) Date: 2018.08.20
1300 1300
1200 1200
10 ol
1000 1000
900 904
a0 / s00)
700 N/ 700
u P m—"y !
s00) v s0q] —
400 e AaSS REENEE R R m
300 300
200 200
109 100
510 7340, 760, 7380, 2400, 220, 2440 2050 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 205 Setting 5
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

o

1o

900) \\

o / o

o

Py \

s My

o ML LM,

w
ey

sie 03cHILHY

Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

ROW-TO00000KH2 VBWE3000000KH SWTAuto
Detector : Peak
Peak pojeer - heoeoa Le an

Gertmg 205

e

e

1000 » ™

s00) /

w

ny

GogPay \ﬂN e e s
N

509 e e N AR

o
reamaey

site 03cHILHY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

RBWHLO00.000KHz VB 000KHz SWT-Auto
Detector : Peak
Avg. proer -ae0z0s Le an
Setting 1205
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1 ¢Buvim) Date: 2018-08.27 el @Buvim) Date: 2018.08.27
1300 1300
1200 1200
1100 o)
R
1000 S 1000
900 90
209 PEAK_BE 74 809 PEAK 74
700 Y 700
500 R S 60 i
o il | ISR——————
500 o o bt | 0.0 b A
400 400
300 s00f
209 200
100 100
460 2463.2465.2467.2469. 2471 61 46524912453 24952487, 2 000 300, t500. 1700, 700, 2500, 2700, 3000
Freauency (Miz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
A (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
1200 1200
1100 ol
mnn)\/\ 1000
900 ’\\ 904
800 X 80
700 \ 700
609 G BE 54| e A 54
500 R = 509
= - —
400 400 e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 w00 1500, 1700, 700 2500, 2700, 3000
Freaquency (Milz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

1 ¢Buvim) Date: 2018-08.27 el @Buvim) Date: 2018.08.27
1300 1300
1200 1200
100 o)
1000 1000
900 90
200 A PEAK_BE 74 00 PEAK 74
709 \! E 704 7
T e
500 60
ey ]
500 e L
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
A (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
1200 1200
1100 ol
mnn/v\ 1000
900 904
800 80
700 700
{
609 S G BE 54| e A 54
50 N saq) ~
v v g N [
40 QT s SR Hus n B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting 20

TEL : 886-3-327-3456 Page Number : C9 of C251
FAX : 886-3-328-4978



samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO2 2417MHz

1 Horizontal Fundamental

s swum) one 20180820 " oo 20100820
1300 1200
1200 1209
o o
e AN
Y / \ a0
209 s PEAK 74
P w0
; ) S S
500
4 and
309 309
209 209
109 10q
T T ST ST oo T T, TR0,z oo oo w03
recuency ) regiency (i
site J03CHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
REWH1000.000KHz VBW:3000.000KH2 SWT:Auto REWAI000.000KH2 VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project :860204 project 860204
Setting 21 Setting 2
s oim) oa 20180820 p—— oo 20180820
1300 1300
1209 1209
o o

1oud N 10
a0 504
500 400
700/ \f\ 700/
500 / 60g

s
500 ol 500 R
e s s |
sod— —— -

P N R IV S

300 500
200 204
100 109
T Y - ST - e D NI ™ T T
Freauency i) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
{RBWA1000.000KHz VBW:0010KHZ SWT-Auto RBW-1000000KH2 VBW-0010KHZ SWT:Auto
Detector :Peak Detector Peak
Av g. Project +860204 Project 800204
Setting ‘a1 Seting 2

TEL : 886-3-327-3456 Page Number : C10 of C251
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO2 2417MHz

Vertical

Fundamental

- bates 20180820 " oo 20100820
1300 1300
1200 1200
o) o
%09 %0
o w09 seaicra
7 . 704
600l . o o0l / N
50.0{ 5 o
Py nd
300 500
200 204
109 109
D CE T T N NN I ™ T T
reauoney ) Feauency ()
site Jo3cHILHY site o3cHILMY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
. RBW:100.000KHz VBW:3000.000KkHz SWT:Auto REW-1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting ‘a1 Seting 2
1 By oates 20180820 p—— oo 20180820
1300 1300
1200 1200
o) o
1009 ™ 1000
%09 &Y %0
a0 500
50 A 604 | o]
s00) 4 500 _-_"’J
0.0 ——e— 0.0} ———
300 500
200 204
100 109
T C T T D NI ™ T T
Frecuencs ) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWA1000.000KHz VBW:0010KHZ SWT:Auto RBW-1000000KH2 VBW-0010KHZ SWT:Auto
Detector Peak. Detector Peak
Av g. Project 860204 Project 800204
Setting 1 Setting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz

Horizontal

Fundamental

) eBuvim) bates 20180820 " bate: 20180820
1300 1304
1204 1204
10 109
1000 /\ 1004)
s0d - s0d
700 W U, 70d
a0 i s0d
o o M st sobin]
s0d bt s0q
400 404
304 30d
204 204
10 10d
TR ) 7550 N R w0 oo a0 a0 o000 aio0 a0 w0 200 30
Heauency iy Hreauency (WHe)
site - 03cHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBWI000.000KHz VBW:3000.000K+Hz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting 21 Sefting 2
1 eBuvim) oates 20180820 p—— bate:2018.08.20
1300 1204
1204 1204
10 - 109
1000) e 1000
s0d s0d
w00 s0d
700) —~/ 709
500 \/J = \ 604
o] s
s00 o~ s0d — =
40.0| A0.0] - — e
304 s0q
204 204
10 10d
T ) 7450 S R R — oo s 0000100, 2io0 230 500, 2700 50
Heauency i) Frauency (WHe)
site £ 03CHILHY site o3cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
: RBWEI000.000KHz VBW:0010KHz SWTiAuto RBW:1000.000KH2 VBW:0.010KHZ SWT:Auto
Detector Peak. Detector Peak
Avg ) Project 860204 Project 800204
Setting Sefting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz

Vertical

Fundamental

. Date:2018.08.20 N— bate: 20180820
1300 1300
1204 1204
10 o 109
100 - 100
s0d N s0d
s0q) 7 504 PEACTa
7o o/ 704
0.0 / ™ 60|
o L N T ol " v
1 and
304 30d
204 204
10 10d
TR ) 7550 I RN S — oo a0 a0 o000 aio0 a0 w0 200 30
Heauency g Feauency ()
site - 03cHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBWI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 860204 Project 860204
Setting 21 Sefting 2
s ) Date: 20180820 el dBavim bate:2018.08.20
1300 1204
1204 1204
10 109
100 100
s0d s0d
w00 s0d
o N — N
o0 / Ve \ WS 509 s
s00fo~cn . 500 ¢
40.0| 0,00
304 s0q
204 204
10 10d
T ) 7450 I R R — oo s 0000100, 2io0 230 500, 2700 50
Feauency (g Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWA1000.000KHz VBW:0010KHZ SWT:Auto RBW-1000000KH2 VBW-0010KHZ SWT:Auto
Detector Peak. Detector Peak
Avg ) Project 860204 Project 800204
Setting 1 Setting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2018.08.28 1 (080 Date: 2013.08.28
1309 1300)
1200 1200)
1100 100
1009 1000)
s00 90|
300 a0 ek
700) 70| 1
500 600
e T Hopran
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHILHY site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +860204 Project +860204
Setting 1185 Serting 185
) @Buvim) Date: 2018.08.28 o 0B Date: 2013.08.28
1300 1300)
1200 1200)
1109 09
1000 1000)
s00 90|
800 a0
700) 700
g L s0q A5t
I
500 = s04] N S
400 = 00
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition AV6G_54 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
A\/ g . Project :860204 Project 860204
Setting 1185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

A (@Buvim) Date: 20180828

el (@Buvim) Date: 2018.08.28
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PEAK 74
00| 00| \“L
PSR P
. ) S —————— SRR R
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 1185 Setting 1185
1 (¢Buvim) Date: 2018.08.28 evel (BuVim) Date: 2018.08.28
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 60 1 W
500 50| "_’_f RN
40 QL SSn R p
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 20180829

Jm\

el (9B

Date: 20180829

PEAK 74|

L WMWMM““”J

§

e

400
300 s00f
209 200
100 100
510 Za0. 260, . 200, %, 440 24602470 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
A (¢Buvim) Date: 2018.08.29 evel (BuVim) Date: 2018.08.20
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
7
500 — 60 ) W
o
500 o 504 i R
400 ] s A
300 300
200 200
109 100
510 Za0. w0z 24, 2. 440, 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

o
100.0| (/Nu
900 //
00 o PERK_BE 74
.
S —
"
" o]
w
ey

sie 03cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

RBW-T000000KH2 VBWE3000000K+z SWTAuto
Detector : Peak

Peak pojeer - heoeoa Le an
Setting 120
e
o
o0 AVG_BE 54|
500 e 1
o
reamaey

site 03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Avg. procr -ae0z0s Le an

Setting 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical Fundamental

o

w00

w0 ,,w/ 0 iz
— \ &

00 f‘ﬂ/‘- Tt A \

o OO AV O

y — ]

i
L R

400 400
300 s00f
209 200
100 100
510 Za0. w0 zeo 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
A (¢Buvim) Date: 2018.08.29 evel (BuVim) Date: 2018.08.20
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 # 700
w _ i
o= X
500 P S 504 N
40 s S B B B ot
300 300
200 200
109 100
510 Za0. w0z 2. 2. 440, 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

0f
e !
g
S
w0l
709 o
S 1
Sve—"
500) LA
s
e e
site o0y
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
- ROWTD00000KHz VOW-A000 00K 1z SWToAuto
Detector +Peak
Peak ot so0eon Left Blan
Setting 120
g
1000 /f—/”*‘“\
m {
w09 / N
70.0] N
s N
—I o
50.0 \\A“WwMN
|
o
e
site o0y
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. procr -ae0z0s Left Blan
Setting 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

A (@Buvim) Date: 20180828 el (9BuVim) Date: 20130828
1300) 1300
1200) 1200
100) |

w09 B PEAK BE 74 s PERKTE
700) Mm : 700
60.0) e 60| 4,,,/

500 it s00) s
400 400
300 s00f
209 200
100 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 17 Setting 17
1 (¢Buvim) Date: 2018.08.28 evel (BuVim) Date: 2018.08.28
1300 1300
1200 1200
10 ol

1000 1000
900 904
800 80
709 700

~ AVG_BE_54] I VG 54

500 e s00]
I V_.,_,_'J B S o
400) 400)

N O IS A

300 300
200 200
109 100
50 2460, 270, 2480, 2450, 250 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 17 Setting 17

TEL : 886-3-327-3456 Page Number : C20 of C251
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

A (@Buvim)

Date: 20180828

el (@Buvim) Date: 2018.08.28
1300 1300
1200 1200
110 — o)
1000 / \ 1000
sogf \\ s0q
209 PEAK BE 74 809 PEAK 74
700 o . 700
500 60 /
JRUNION (N | PR
500 ettt 7 SN
400 400
300 s00f
209 200
100 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 17 Setting 17
1 (¢Buvim) Date: 2018.08.28 evel (BuVim) Date: 2018.08.28
1300 1300
1200 1200
10 ol
1000 1000
900 yi | 904
00— 80
709 700
|
609 G BE 54 e [ A 54
509 e saq) A
400 S s B B B s B
300 300
200 200
109 100
50 2460, 270, 2480, 2450, 250 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 17 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO2 2417MHz

Horizontal

Fundamental

. bates 20180820 " o 20100820
1300 1300
1200 1209
o o
109 o
s0q s0q
800 800 PEAK 74
700 : 704
P V4 w0
50.0) A T
1 and
309 309
209 209
109 10q
0 758 . 0 0. 0. T oo T T, TR0,z oo oo w03
reauency k) Feauency ()
site {03CHILHY site o3cHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
| REWHI000.000KHz VBW:3000.000KH2 SWT:Auto REWAI000.000KH2 VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting 9 Setting 1
s ) bates 20180820 p—— oo 2010.0820
1300 1300
1209 1209
o o
1009 o
%09 g
00 204
700 704
P w0 -
50| 1 50.0) ’_‘_‘_—J
40, A0.0| o —r R
309 309
209 209
109 10q
o 7550 . 0. 0. 0. ErT oo T, T, TR oo, Zin oo, o0 a0 3
reauency i) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
{RBWAI000.000KHz VBW:1.000KHZ SWT-Auto RBW-1000000KH2 VBW:1000KHZ SWT:Auto
Detector Peak. Detector Peak
Avg ) Project 860204 Project 800204
Setting Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO2 2417MHz

Vertical

Fundamental

. bates 20180820 " o 20100820
1300 1300
1200 1209
o s, 09
109 o
s0q s0q
o 500 vk
700 : 704
P , w0
500
1 d
309 309
209 209
109 10q
0 758 . 0 0. 0. T oo T T, TR0,z oo oo w03
reauency k) Feauency ()
site {03CHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
| REWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting 9 Setting 1
s ) bates 20180820 p—— oo 2010.0820
1300 1300
1209 1209
o o
100.9| - 100.0/
%09 g
00 204
700 704
P w0 -
50| 50.0) J
40— e e E e e S
309 309
209 209
109 10q
o 7550 . 0. 0. 0. ErT oo T, T, TR oo, Zin oo, o0 a0 3
reauency i) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWAI000.000KHz VBW:1.000KHZ SWT:Auto RBW-1000000KH2 VBW:1000KHZ SWT:Auto
Detector Peak. Detector Peak
Av g. Project 860204 Project 800204
Setting Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

. bates 20180820 " o 20100820
1300 1300
1204 1204
I S — 09
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7 i 7470 i a0 700 oo a0 a0 o000 aio0 a0 w0 200 30
reauency ) Feauency ()
site - 03cHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBWI000.000KHz VBW:3000.000K+Hz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting ‘19 Sefting 19
s ) bats 20180820 p—— oo 2010.0820
1300 1204
1204 1204
10 109
100.0————"" 100.0/
s0d s0d
w00 s0d
700 70d
00 S~ AVG_BE 54| 09 AV 54
s00| —— 500 it
40.0| 0.0 —— .
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10 10d
7 i, 770 i a0 7500 oo e oo o070 2io0 a0 a0 20030
reauency i) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
{RBWAI000.000KHz VBW:1.000KHZ SWT-Auto RBW-1000000KH2 VBW:1000KHZ SWT:Auto
Detector Peak. Detector Peak
Av g. Project 860204 Project 800204
Setting Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

1 Vertical Fundamental

s amavmy bates 20180820 " o 20100820
1300 1200
1200 1200
P 09
1009) _\ 1000
%00 %00
800 PEAK_BE 74 800 PEAK 74
700 - 700 i
50| R R 604 j
soa) Mokt 500
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300 300
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7 s gD . s 0 o6 men T o T om0
reauency ) Freaiency ()
site {03CHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWTiAuto RBW:1000000KH2 VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting 19 Setting 1
s gy bats 20180820 p—— oo 2010.0820
1300 1200
1200 1200
104 09

Toogf e 1000

s0.f 90
200 s0f
700 700
500 60

o e 5 : s
50| e 500]
00| | Qe e S5 BRI B m
300 500
200 204
100 109
w0 oo D g s = D R NN ™ T T
Freauency (o) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWAI000.000KHz VBW:1.000KHZ SWT:Auto RBW-1000000KH2 VBW:1000KHZ SWT:Auto
Detector :Peak Detector Peak
Av g. Project +860204 Project 800204
Setting ‘19 Seting 1

TEL : 886-3-327-3456 Page Number 1 C25 of C251
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2018.08.20 1 (080 Date: 2018.08.20
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510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (Hy)
site $03CHILHY site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +860204 Project +860204
Setting 119 Serting 19
) @Buvim) Date: 2018.08.20 o 0B Date: 20180820
1300 1300)
1200 1200)
1109 09
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Frequency (WHz) Frequency (WH)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
A\/ g . Project :860204 Project 860204
Setting 119 Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 20180820 el @Buvim) Date: 2018.08.20
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110 ] o)
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310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Freauency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 119 Setting 119
1 (¢Buvim) Date: 2018.08.20 evel (BuVim) Date: 2018.08.20
1300 1300
1200 1200
10 ol
1000 1000
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500 60 ' W
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510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 119 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

1 (6Buvim) Date: 20180829 el @Buvim) Date: 2018.08.29
1300 1300
1200 1200
110 AR 0,
1000 1000
900 90
209 ) PEAK 74
700 - 700
500 P 60 i
S|
S RSV YOV RUN PO 000 st bt et
400 400
300 s00f
209 200
100 100
510 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
A (¢Buvim) Date: 2018.08.29 evel (BuVim) Date: 2018.08.20
1300 1300
1200 1200
10 ol
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Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

A (@Buvim)

Date: 20180829

0o I
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e
sire o3Iy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBWHT000 000K3 7 VOW: 3000 000K+ 2 SWTAuto
Detector : Peak
Peak pojeer - heoeoa Le an
Setting 120
1o
o
w) ) \
00—~ R
609 \\ AVG_BE 54|
509 TT— ]
o
oy
sie 3Ly
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. procr -ae0z0s Le an
Setting 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical Fundamental

1 (6Buvim) Date: 20180829 el @Buvim) Date: 2018.08.20
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110 o o)
1009 / 1000
a0 / a0
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50,0 Arab sttt
400 400
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510 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
A (¢Buvim) Date: 2018.08.29 evel (BuVim) Date: 2018.08.20
1300 1300
1200 1200
10 ol
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700 / 700
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109 100
510 Za0. w0z 2. 2. 440, 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 20 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental
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ste ——
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

RO T00D 000Kz VoW A0 000K STt
Detector : Peak

Peak Pt - aeozos Left Blan
Setting 20
s0q
100.0| //\/
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609 N AVG_BE 54|
500) e 1
s
P~

st P
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Avg. procr -ae0z0s Left Blan

Setting 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

1 (¢Buvim) Date: 20180828 el @Buvim) Date: 2018.08.28
1300 1300
1200 1200
110 o)
1000 / 1000
900 . 90
809 g PEAK BE 74 809 PEAK 74
700 T 700
500 60
M st WPV PP s S ot s
509 - 500 s e
400 400
300 s00f
209 200
100 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 17 Setting 17
1 (¢Buvim) Date: 2018.08.28 evel (BuVim) Date: 2018.08.28
1300 1300
1200 1200
10 ol
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50 2460, 270, 2480, 2450, 250 000 W00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 17 Setting 17

TEL : 886-3-327-3456 Page Number 1 C32 of C251
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

A (@Buvim)

Date: 20180828 el @Buvim) Date: 2018.08.28
1300 1300
1200 1200
OO 0,
1000 1000
900 90
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700 T 700
509 “’% 60
500 it ctcence 50 e
400 400
300 s00f
209 200
100 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 17 Setting 17
1 (¢Buvim) Date: 2018.08.28 evel (BuVim) Date: 2018.08.28
1300 1300
1200 1200
10 ol
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50 2460, 270, 2480, 2450, 250 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 17 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

. bates 20180820 " o 20100820
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0 758 . 0 0. 0. T oo T T, TR0,z oo oo w03
reauency k) Feauency ()
site {03CHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
| REWHI000.000KHz VBW:3000.000KH2 SWT:Auto REWAI000.000KH2 VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting 9 Setting 1
s ) bates 20180820 p—— oo 2010.0820
1300 1300
1209 1209
o o
1009 o
%09 g
00 204
700 704
P A w0 -
50| 1 50.0) J
40,0 — T K B S S =
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109 10q
o 7550 . 0. 0. 0. ErT oo T, T, TR oo, Zin oo, o0 a0 3
reauency i) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
{RBWAI000.000KHz VBW:1.000KHZ SWT-Auto RBW-1000000KH2 VBW:1000KHZ SWT:Auto
Detector Peak. Detector Peak
Avg ) Project 860204 Project 800204
Setting Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

. Date: 20180820 N— bate: 20180820
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Feauency (i) Feauency ()
site Jo3cHILHY site o3cHILMY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
. RBW:100.000KHz VBW:3000.000KkHz SWT:Auto REW-1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 860204 Project 860204
Setting ‘19 Seting 1
s ) Date: 20180820 el dBavim bate:2018.08.20
1300 1300
1200 1200
o) o
1009 1000
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300 500
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o 7 0 ) 7 oo iz 70 D NI ™ T T
Feauency (i) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWAI000.000KHz VBW:1.000KHZ SWT:Auto RBW-1000000KH2 VBW:1000KHZ SWT:Auto
Detector Peak. Detector Peak
Avg ) Project 860204 Project 800204
Setting Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH10 2457MHz

Horizontal

Fundamental

. bates 20180820 " o 20100820
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D ———— 09
1000 \ 1000
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reauency ) Feauency ()
site {03CHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
| REWHI000.000KHz VBW:3000.000KH2 SWT:Auto REWAI000.000KH2 VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting 9 Setting 1
s ) bats 20180820 p—— oo 2010.0820
1300 1300
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o o
10 o
%09 g
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reauency i) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
{RBWAI000.000KHz VBW:1.000KHZ SWT-Auto RBW-1000000KH2 VBW:1000KHZ SWT:Auto
Detector :Peak Detector Peak
Av g. Project +860204 Project 800204
Setting 9 Setting I

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH10 2457MHz

Vertical

Fundamental
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7 0 i g 0. 0 oo T, T, TR0,z oo, o0 a0 3
reauency ) Feauency ()
site {03CHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
| REWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting 9 Setting 1
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1300 1300
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Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWAI000.000KHz VBW:1.000KHZ SWT:Auto RBW-1000000KH2 VBW:1000KHZ SWT:Auto
Detector Peak. Detector Peak
Av g. Project 860204 Project 800204
Setting Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)
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Frequency () Frequency (MHz)
site $03CHIL-HY site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Pe ak Project :860204 Project 860204
Setting :165 Seting 165
A (@Buvim) Date: 20180828 ol 0B Date: 2018.08.28
1300 1300)
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Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector Peak
A\/ g . Project :860204 Project 860204
Serting 1165 Serting 165
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Report No. : FR860204C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak
Project 860204
Setting 1165

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C39 of C251



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBWI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
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Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
 RBWAI000.000KHz VBW:3.000KHz SWT:Auto RBWA1000000KH2 VBW:3 000KHz SWTiAuto
Detector Peak. Detector Peak
Av g. Project 860204 Project 800204
Setting 1165 Setting 165

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R
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Detector +Peak
Project :860204
Setting 1165

Left blank
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FCC RADIO TEST REPORT

Report No. : FR860204C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 218 Setting 118
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site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 118 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT
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Detector : Peak
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Setting 118
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Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector eal Detector +Peak
Peak Project :860204 Project 860204
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Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 118 Setting 18

TEL : 886-3-327-3456 Page Number . C44 of C251
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
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Detector : Peak
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Setting 118
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L
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Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWTiAuto RBW:1000000KH2 VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
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Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
 RBWA1000.000KHz VBW:3.000KHz SWT:Auto RBWA1000000KH2 VBW:3 000KHz SWT:Auto
Detector :Peak Detector Peak
Av g. Project +860204 Project 860204
Setting 15 Setting 5

TEL : 886-3-327-3456 Page Number 1 C46 of C251
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C
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Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
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Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
 RBWAI000.000KHz VBW:3.000KHz SWT:Auto RBWA1000000KH2 VBW:3 000KHz SWTiAuto
Detector Peak. Detector Peak
Avg ) Project 860204 Project 860204
Setting Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Left blank

Avg.

A (@Buvim)

Date: 20180828

100]

AVG_BE_54|

420

site
Condition

Detector
Project
Setting

2%,

2840,

$03CHILHY
+ AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

2450, 270,

2460,
Frequency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C49 of C251



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
| REWHI000.000KHz VBW:3000.000KH2 SWT:Auto REWAI000.000KH2 VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
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Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
 RBWA1000.000KHz VBW:3.000KHz SWT:Auto RBWA1000000KH2 VBW:3 000KHz SWT:Auto
Detector Peak. Detector Peak
Av g. Project 860204 Project 800204
Setting Setting 18
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Report No. : FR860204C
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Left blank
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Report No. : FR860204C
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Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBWI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
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Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
 RBWAI000.000KHz VBW:3.000KHz SWT:Auto RBWA1000000KH2 VBW:3 000KHz SWTiAuto
Detector Peak. Detector Peak
Av g. Project 860204 Project 800204
Setting Setting 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C52 of C251



samonias. FCC RADIO TEST REPORT
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+PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak
:860204
118

2460,
Frequency (MHz)

270,

250,

Left blank

Avg.

A (@Buvim)

Date: 2018.08-20

100]

V

T

\
RS

——r———

AVG_BE_54|

e

i

420

site
Condition

Detector
Project
Setting

2%,

2840, 2450,

$03CHILHY
+ AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

2460,
Frequency (MHz)

270,

250,

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - L

Horizontal

Fundamental

) eBuvim) bates 20180820 " o 20100820
1300 1304
1200 1200
104 09 ;
"
100| /W v 1000]
%00 %00
7od 704 7
o0l W c0q)
o]
509
400 104
300 300
209 200
100 100
5o T me mmww w0 2o oo s T e e me s e W
reduency ) Hreauency (WHe)
site {03CHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWTiAuto RBW:1000000KH2 VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Sefting 1175 Setting 175
1 eBuvim) bates 20180820 p—— oo 2010.0820
1300 1200
1200 1200
104 09
1000| e 100.0| 1
%00 s0g
00 s00
70 700
o s0d s
50| 50.0) J
40.00~ B e A B R
300 300
200 200
100 109
= B mw me ww w2k oo s T o T 7o e s e W
Freduency ) Frauency (WHe)
site £ 03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
 RBWA1000.000KHz VBW:3.000KHz SWT:Auto RBWA1000000KH2 VBW:3 000KHz SWT:Auto
Detector Peak. Detector Peak
Av g. Project 860204 Project 800204
Setting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C54 of C251



samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - R

Horizontal Fundamental

Peak

A (@Buvim)

Date: 20180820

o

o S S
i A\
w N

'
e 1

R

420

site
Condition

Detector
Project
Sefting

2%, 2840, 2450,

$03CHILHY

+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

+Peak
:860204
175

2460, 270, 250, 2490, 2500
Frequency (MHz)

Left blank

Avg.

A (@Buvim)

Date: 2018.08-20

500 \\%
50.0/ \\—\
]
d
Sy
e oy
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
ROWI000000Kz VW3 000K SWT Ao
Detector Peak
et s00z08 Le an
e s

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - L

Vertical

Fundamental

- bates 20180820 " o 20100820
1300 1300
1200 1209
110.0 100 1
T
100.9| S 100.0{
s0q s0q
0 0 PEAK_74]
704 s 70 T
™ |
s00 "
Py nd
309 309
209 209
109 10q
5o S ST T oo T, T, o Teeo,Zin oo, o0 a0 3
reduency ) Feauency ()
site {03CHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
| REWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project +860204 project 860204
Setting 1175 Setting 175
s By bates 20180820 p—— oo 2010.0820
1300 1300
1209 1209
o o
,
1009 o
]
%09 g
00 204
700 704
1/
s00f = 600 ]
s00) g 500 MJJ
0.0/ 0.0 s
309 309
209 209
109 10q
5o S ST oo T T, T oo, Zin oo, o0 a0 3
Freduency ) Fedency ()
site {03CHILHY site o3cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
 RBWAI000.000KHz VBW:3.000KHz SWT:Auto RBWA1000000KH2 VBW:3 000KHz SWTiAuto
Detector Peak. Detector Peak
Av g. Project 860204 Project 800204
Setting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - R

Vertical Fundamental

Peak

el GBuVim)

Date: 2018.08.20

- s ey o,
o \
a0 \\ PERK_BE 74

T !

420

Condition

Detector
Project
Setting

+PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2450, 20, 2450, 0. 2500

2860,
Frequency (WHz)

Left blank

Avg.

vel dBuVim)

Date: 2018.08.20

100

\

420

Site

Condition

Detector
Project
Setting

+ AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

2850, 2460, 20, 2880, w0, 2500
Frequency (Hz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

A (dBuvim) Date: 20180820 2 a8y Date: 20180820
1309 1300)
1209 1200)
1109 0,
1000 1000]
900 900
209 PEAK 74 809 PEAK 74
709 700
609 AvG 54 s AvG 54
500 T 500
1

409 400)
309 300
209 209
100 100

000 4000, G000, 8000, 10000 12000, 14000 16000, 18000 20000, 22000, 250 000 4000, 6000, 8000, 10000, 12000, 14000 16000, 1000, 20000 22000 26000

Freauency (MHz) Frequency (M)

Site +03CHIL-HY Site $03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector +Peak
Project :860204 Project 860204
Setting s21 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C58 of C251

Report No. : FR860204C



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Vertical

Peak

Avg.

A (@Buvim)

Date: 20180828

PERK 74

VG 5

000

site
Condition
Detector
Project

1-HY
+PEAK_74 3m HORN 9120D-HF HORIZONTAL
eak

250

el (9BuVim)

1300
1200
o)
1000
90
800

700
600]

50
400
s00f
200
100

i
i
i
[

000

site
Condition
Detector
Project

4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

1-HY
+PEAK_74 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR860204C
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 20180827

PERK 74

VG 5

000

site
Condition
Detector
Project

4000 6000, 8000, 10000, 1
i

201
requency (MHz)

1-HY
+PEAK_74 3m HORN 9120D-HF HORIZONTAL
eak

00, 14000, 16000, 18000, 20000, 22000,
y ()

250

el (9BuVim)

1300
1200
o)
1000
90
800

700
600]

50
400
s00f
200
100

000

site
Condition
Detector
Project

4000 6000, 000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

1-HY
+PEAK_74 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR860204C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim) Date: 20180827

PERK 74

VG 54

109

000 4000, 6000. 8000, 10000. 17000 14000, 16000. 1000. 20000. 22000,
Frequency (MHz)

Site $03CHILHY

Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL
Detector +Peak
Project :860204

250

A a8y

Date: 20180827

1300
1200
o
1000
904
80

PERK 74

700)
60.0]

VG 54

50
40
304
200

100]

000

Site
Condition
Detector
Project

7000, 6000, 8000, 10000. 12000 14000 16000. 18000, 20000. 22000 25000
Frequency (MHz)

£ 03CHIL-HY
PEAK_74 3m HORN 9120D-HF VERTICAL
+Peak
860204

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

i
J
J
[

1 (6Buvim) Date: 20180829 el (@Buvim)
1300 1300)
1200 1200)
1109 0,
1009 1000)
90 909
209 PEAK 74 809
700 700
509 rns] 60
509 509
409 400)
300 300
200 200
109 100
000 4000, G000, 8000, 10000, 12000. 14000. 16000, 16000 20000, 22000, 250 000
Freaquency (MHz)
site 1HY site
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition
Detector eak Detector
Project Project

4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

$03CHILHY
+PEAK_74 3m HORN 9120D-HF VERTICAL

Peak

£860204

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal Vertical

Peak

Avg.

Report No. : FR860204C

1 (6Buvim) Date: 20180829 el (@Buvim)
1300 1300)
1200 1200)
1109 0,
1009 1000)
90 909
209 PEAK 74 809
700 700
509 rns] 60
509 509
4 2
409 400)
300 300
200 200
109 100
000 4000, G000, 8000, 10000, 12000. 14000. 16000, 16000 20000, 22000, 250 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 1000, 20000 22000
Frequency (MHz) Freauency (MHz)
site 1HY site $03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector eak Detector Peak
Project Project $860204

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

A (dBuvim) Date: 20180829 2 a8y Date: 20180829
1309 1300)
1209 1200)
1109 0,
1000 1000]
900 900
209 PEAK 74 809 PEAK 74
709 700
609 VG 54| 00 AvG 54
500 500

1 1

409 400)
309 300
209 209
100 100

000 4000, G000, 8000, 10000 12000, 14000 16000, 18000 20000, 22000, 250 000 4000, 6000, 8000, 10000, 12000, 14000 16000, 1000, 20000 22000 26000

Freauency (MHz) Frequency (M)

Site +03CHIL-HY Site $03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector +Peak
Project :860204 Project 860204

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C64 of C251
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FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 20180829

PERK 74

VG 5

100

000

site
Condition
Detector
Project

4000, 6000, 8000, 10000, 1
i

201
requency (MHz)

1-HY
+PEAK_74 3m HORN 9120D-HF HORIZONTAL
eak

00, 14000 16000, 18000, 20000, 22000, 2501
y ()

el (9BuVim)

Date: 20180829

1300
1200
o)
1000
90
800

PEAK 74|

700
600]

VG 54

50
400
s00f
200
100

i
|
|
i

Site

Condition

000

$03CHILHY

Detector Peak
Project $860204

4000, 6000, 5000, 10000, 12000 14000 16000, 1000, 20000, 22000 25000
Frequency (MiHz)

+PEAK_74 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C65 of C251



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

1 (6Buvim) Date: 20180829 el (@Buvim) Date: 2018.08.29
1300 1300)
1200 1200)
1109 0,
1009 1000)
90 909
209 PEAK 74 80 PEAK 74
700 700
509 rns] 60 e
509 509
1 2 B 2

409 400)
300 300
200 200
109 100

000 4000, G000, 8000, 10000, 12000. 14000. 16000, 16000 20000, 22000, 250 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 1000, 20000 22000, 25000

Frequency (MHz) Freauency (MHz)

site $03CHILHY site $03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project +860204 Project $860204

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C66 of C251



samonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal Vertical

Peak

Avg.

A (6Buvim) Date: 20180910 A (@Bavm) Date: 2018.08-10

1300 1300)
1200 1200)
1100 1100
1000 1004)
900 904
) PR 74] ag) PR 74
70| 700
o) G 5 60g 6 54
500 ; 2 504 .
400 “ 400 1
300| i 304
20| i 200)
100] ‘ 100

000 4000, 6000, 8000, 10000, 12000 14000, 16000, 18000 Z0000. 22000 25000 000 4000 G000 5000 10000, 12000, 74000 16000, 16000, 20000, 22000, 25000

Frequency (MH) Frequency (Miz)

site +03CHIL-HY site O3CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Defector +Peak Detector Peak
Project +860204 Project 860204

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C67 of C251
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FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 20180829

PERK 74

VG 5

100

000

site
Condition
Detector
Project

4000, 6000, 8000, 10000, 1
i

201
requency (MHz)

1-HY
+PEAK_74 3m HORN 9120D-HF HORIZONTAL
eak

00, 14000 16000, 18000, 20000, 22000, 2501
y ()

el (9BuVim)

Date: 20180829

1300
1200
o)
1000
90
800

PEAK 74|

700
600]

VG 54

50
400
s00f
200
100

Site

Condition

000

$03CHILHY

Detector Peak
Project $860204

4000, 6000, 5000, 10000, 12000 14000 16000, 1000, 20000, 22000 25000
Frequency (MiHz)

+PEAK_74 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 20180910

PERK 73]

VG 54

000 4000, 6000, 8000, 10000, 12000 14000 16000. 13000, 20000, 22000 25000
Frequency (MHz)

site $03CHILHY

Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL

Detector
Project :860204

vel (dBuVim)

Date: 2018-08-10

1300
1200
o)
1000
90
50

PEAK 74|

700
60
50
409
300
200
100

1

T
i
!

VG 54|

000

site
Condition
Detector
Project

4000 6000, 5000, 10000, 12000 14000 16000. 18000, 20000, 22000
Freq

wency (MHz)
03CHILHY
PEAK_74 3m HORN 9120D-HF VERTICAL

860204

250

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT40 LF

Horizontal

Vertical

QP/
Peak

1 @BuVim)

Date: 20180831

457]
00—

Date: 20180831

site
Condition
Detector
Project

5
5 e G
) e
2
174 - b
14
571
E R T

Frequency (MHz)
03CHIL-HY
+ QP 3m BI-LOG 6111D-LF_ETC HORIZONTAL
+Peak
:860204

200 30 400, 500 600 700, 800 900 1000
Frequency (MHz)
£ 03CHIL-HY
QP 3m BI-LOG 6111D-LF_ETC VERTICAL
+Peak
860204

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C70 of C251



samons. FCC RADIO TEST REPORT Report No. : FR860204C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

2 Horizontal Fundamental

1 @BuVim) Date: 20180828 J a8y Date: 20130828

s
0 / P
wi w
70.0| 70.0/ T

500 -/ 604 !
[ |
L i
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHILHY site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +860204 Project +860204
) @Buvim) Date: 2018.08.28 o 0B Date: 2013.08.28
1300 1300)
1200 1200)
1
1109 — 09
1000 / 1000)
s00 90|
800 a0
700) 700
o0 ) o0l e
o / ——=
< S B R b St
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition AVG_54 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
A\/ g . Project :860204 Project 860204

TEL : 886-3-327-3456 Page Number 1 C71 of C251
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 20180828 el @Buvim) Date: 2018.08.28
1300 1300
1200 1200 ;
110 o~ o)
1000 1000
900 90
500 800
PEAK 74
0 gt 70d
500 . 60
o 50 o =
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
1 (¢Buvim) Date: 2018.08.28 evel (BuVim) Date: 2018.08.28
1300 1300
1200 1200
10 . ol 1
1000 s 1004
900 904
800 80
700 700
500 60 | W
509 500 1 ——
S B R R s
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal
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Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CHO6 2437MHz - L

Vertical
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Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
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Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

1 ¢Buvim) Date: 2018-08.27 el @Buvim) Date: 2018.08.27
1300 1300
1200 1200
1100 o)
uwu/“\ 1000)
900 < 90
209 PEAK_BE 74 809 PEAK 74
700 700
500 Tk 60 7
A —
00 at TR S| 500 s
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
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Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
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Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C77 of C251



samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Vertical Fundamental
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Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector eak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
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Freaquency (Milz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting 20

TEL : 886-3-327-3456 Page Number : C78 of C251
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO2 2417MHz

Horizontal

Fundamental
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RBWEIOO0 000K+z VBW-0010KHz SWT-Auto RBWH1000000KHz VBW0010KHz SWT:Auto
Detector Peak Detector Peak
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Setting 1 Setting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO2 2417MHz

Vertical

Fundamental
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Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
| RBWHO00.000KHz VBW-0010KHz SWT:Auto REWH000.000KHz VBW-0010KHZ SWT:Auto
Detector Peak Detector Peak
Avg 3 Project 860204 Project 860204
Setting 1 Setting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz

Horizontal

Fundamental
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 RBW:1000.000KHz VBW:3000.000KHz SWTiAuto REW:1000000KH2 VBW:3000000KH2 SWT:Auto
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Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
{RBW-1000.000KHz VBW:0010KHz SWT-Auto RBW-1000000KH? VBW-0010KHZ SWT:Auto
Detector Peak Detector Peak
Avg 3 Project 860204 Project 860204
Setting 1 Setting 21

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBWI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000000KH2 VBW:3000000KH2 SWT:Auto
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Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWA1000.000KHz VBWA0010KHZ SWT:Auto RBW-1000000KH? VBW-0010KHZ SWT:Auto
Detector Peak Detector Peak
Avg 3 Project 860204 Project 860204
Setting 1 Setting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
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Sefting 175 Setting 175
A (@Buvim) Date: 2016.08.27 el By Date: 2018.08.27
1300 1300
1200 1200
1100 o
1000 1000
o ]
500 / 50
/
700 7 704
500 50
400 = e R R
309 304
209 200
109 100
510 2520 7540 73560 750, 2400 s 000 00 4500 700 1900 700 700 700, 2700 0
Frequency (MHz) Frequency (WHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector +Peak Detector Peak
A\/ g . Project :860204 Project 860204
Sefting 175 Setting 175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
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Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 175 Setting 175

TEL : 886-3-327-3456
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Horizontal Fundamental
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Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector eal Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
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Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting 20

TEL : 886-3-327-3456 Page Number 1 C85 of C251
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R
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Setting 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental
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site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
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Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

A (@Buvim)

Date: 20180829

1o /’ I
o
809 ,/// S PEAK_BE 74

g

500 e IR
o
e

st o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

REWIO00000KHz VEW-3000000KHz SWTAuTo
Detector : Peak

Peak Pt - aeozos Left Blan
Setting 20
0
100.0| /"_’\r
"
700) \
60.0| e
500 T—
—
o
ey

ste s
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Avg. poject 1800204 Left Blan

Setting 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

1 (¢Buvim) Date: 20180827 el @Buvim) Date: 2018.08.27
1300 1300
1200 1200
110 — o)
B 1000)
soof /" 90
809 e PEAK BE 74 809 PEAK 74
0 - o
500 . 60
RN i | SRS
500 i) 00| e S
400 400
300 s00f
209 200
100 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 1165 Setting 1165
1 (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
1200 1200
10 ol
1000 /_._/—\ﬁ 1000
900 904
sodf—/ g
100" 700
500 < 60
. AVG_BE 54| ] A 54
500 — 504
400 T B N
300 300
200 200
109 100
50 2460, 270, 2480, 2450, 250 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C89 of C251



samons. FCC RADIO TEST REPORT Report No. : FR860204C

1 (¢Buvim) Date: 20180827 el @Buvim) Date: 2018.08.27
1300 1300
1200 1200
110 o)
e
1000 \ 100.0|
900 90
809 PEAK BE 74 809 PEAK 74
700 . 700 7
500 60
et oot e ae:
500 0.0t
400 400
300 s00f
209 200
100 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 1165 Setting 1165
1 (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
w00 ///’/V\\ 200
709 o 700
500 60
~_ G BE 54 ] A 54
500 I 50,0 \
- S o
400 B S B B S e
300 300
200 200
109 100
50 2460, 270, 2480, 2450, 250 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 1165 Setting 165

TEL : 886-3-327-3456 Page Number 1 C90 of C251
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO2 2417MHz

Horizontal

Fundamental

A (@Buvim)

Date: 20180827

" oo 20180827
1300 1300
1200 1200
o) S o
100.9| 3 100.0/
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200 7 #09 PERK 74
70.0| MJ 700
o ¥ 609
s bbbt | pcescemtacetii
a0 and
300 500
200 204
109 109
o 7 T ) 7 oo Tz 70 T R NN ™ T T
ecuency iy Fedmency ()
site Jo3cHILHY site o3cHILMY
Condition : PEAK_BE_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
. RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak project 860204 Project 860204
Setting 185 Setting 185
s ) oat: 2180027 ot asaum vste 20180827
1300 1300
1200 1200
o) o
1000 1000
%09 w0
a0 . 500
700 700
I
60.0/ 60.0/ \ 54|
s0a) s0q) ﬂ/J S o —
“ and
500 500
200 204
109 109
o 2 o oy 7 o iz 70 D SN ™ T T
reauency i) Feeaiency e
Site :03CHI1-HY Site. 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
{RBWA1000.000KHz VBW:1.000KHZ SWT-Auto RBW-1000000KH? VBW:1.000KHZ SWT:Auto
Detector : Peak Detector Peak
Av g. Project +860204 Project 860204
Setting :185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO2 2417MHz

Vertical

Fundamental

A (@Buvim)

Date: 20180827

" oo 20180827
1300 1300
1200 1200
o) - o
1000 1000
%09 %0
200 800 PEAK 74
7 704
60.0| 1 60.0|
NSV Bow -
O Y VUV R S
P and
300 500
200 204
109 109
o 7 T ) 7 oo Tz 70 T R NN ™ T T
ecuency iy Fedmency ()
site Jo3cHILHY site o3cHILMY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
. RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KH2 SWT:Auto
Detector Peak Detector Peak
Peak project 860204 Project 860204
Setting 185 Setting 185
s ) oat: 2180027 ot asaum vste 20180827
1300 1300
1200 1200
o) o
1000 1000
%09 w0
a0 500
700 700
50 604 | roae]
50| 50,0/ W»‘J
e B s B R e —
500 500
200 204
109 109
o 2 o oy 7 o iz 70 D SN ™ T T
reauency i) Feeaiency e
Site :03CHI1-HY Site. 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWA1000.000KHz VBW:1.000KHz SWT:Auto RBW-1000000KH? VBW:1.000KHZ SWT:Auto
Detector Peak Detector Peak
Av g. Project 860204 Project 860204
Setting :185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

2 Horizontal Fundamental

A (@Buvim) Date: 20180827 vel (dBuVim) Date: 20180827

1300 1300
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700 e - 704
0.0 w 60|
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500 PR—

g
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
RSO3 DR VEWSAOD0OE s SurRtALIS RN TO00D00KHE VDWRSOD000KH SWTLTo
Detector Peak Detector Peak
Peak Pojeer u0zos Projeet P
P P "
e \

. .

o — 609
—— ) s
50| \_ 50.0)
40.0| = 00 e
500 500
200 204
109 109
w0 oo D i i 0 D ST ™ T D
Treauency i) Treaiency (ita
Site :03CHI1-HY Site. 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
{RBWA1000.000KHz VBW:1.000KHZ SWT-Auto RBW-1000000KH? VBW:1.000KHZ SWT:Auto
Detector : Peak Detector Peak
Av g. Project +860204 Project 800204
Setting \18 Seting 18

TEL : 886-3-327-3456 Page Number 1 C93 of C251
FAX : 886-3-328-4978



samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

2 Vertical Fundamental

e
s00) PEAK_BE 74| 800 PEAK 74|
—_ /
ad ]
g
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
RSO3 DOk VEWSAODCOET s SwTALto RN TO00D00KHE VDWRSOD00OKH SWTALTo
Detector Peak Detector Peak
Peak Pojeer u0zos Projeet P
P P "
e
wd

— ] AVG_BE 54 . A5 5

00t

500 509
200 204
109 109
w0 oo D i i 0 D ST ™ T D
Treauency i) Treaiency (ita
Site :03CHI1-HY Site. 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWA1000.000KHz VBW:1.000KHz SWT:Auto RBW-1000000KH? VBW:1.000KHZ SWT:Auto
Detector : Peak Detector Peak
Av g. Project +860204 Project 800204
Setting \18 Seting 18

TEL : 886-3-327-3456 Page Number 1 C94 of C251
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2018.08.27 1 (080 Date: 2018.08.27
1309 1300)
1200 1200)
1100 e 100
1009 f 1000)
s00 / 90|
300 a0
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L wd .}
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHILHY site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +860204 Project 860204
Setting 1175 Serting 175
) @Buvim) Date: 2018.08.27 o 0B Date: 2018.08.27
1300 1300)
1200 1200)
1109 09
1000 1000)
s00 90|
800 a0
700) 700
500 60| 5
500 50|
g — T N
400) Y .
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 5001700, 2100 200 7500 2700 0
Frequency (WHz) o)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
A\/ g . Project :860204 Project 860204
Setting 1175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 20180827 el @Buvim) Date: 2018.08.27
1300 1300
1200 1200
110 o)
1000 e 1004
900 90
209 ) PEAK 74
700 700
60.0) 1, 60| J
L o —————
" 0.0t bt
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 175 Setting 175
1 (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 60 W
500 504
N R . R s |
400 o s e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 20180829

el (@Buvim) Date: 2018.08.20
1300 1300
1200 1200
110 o)
] e
900 \\1\ 90
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500 5nvawmmwwwww«wwmw‘umv~/
400 400
300 s00f
209 200
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510 a0, w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
A (¢Buvim) Date: 2018.08.20 evel (BuVim) Date: 2018.08.20
1300 1300
1200 1200
10 ol
1000 — 1000
900 904
800 80
700 - 700
o N ]
500 50| i \‘
40 e i R B B S
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200 200
109 100
510 Za0. w0z 2. 2. 440, 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Avg.

609 S AVG_BE 54|
s00) e S I
409 —
309
200
100

420 2430, 2040, 250, 25 e, 2480, 2. 2500

Freaquency (MHz)
site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector +Peak
Project :860204
Setting 20

0
e
wno /“ N\
s
800 PEAK BE 74
s
00 MW"W q
. =
s
P

ste ——
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

RO TO0D 000Kz VoW A0 000K W0
Detector : Peak

Peak Pt - aeozos Le an

Setting 120
s0q

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

1 (6Buvim) Date: 20180829 el @Buvim) Date: 2018.08.20
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PEAK 74
709 wi 700 ; \\
a0 W o0l
50,0 sttt s s | 00t
400 1 400
300 s00f
209 200
100 100
510 Za0. w0 zeo 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (HHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 120 Setting 120
A (¢Buvim) Date: 2018.08.29 evel (BuVim) Date: 2018.08.20
1300 1300
1200 1200
10 ol
1000 1000
900 904
!
800 L 80
700 / \ 700/
500 — S 60g ) )
500 1 504 i
I RS — -
40 1 400 e
300 300
200 200
109 100
510 Za0. w0z 2. 2. 440, 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 120 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

2 Vertical Fundamental

A (@Buvim) Date: 20180829

w/ N

500
400)
309
200
100
420 2430, 2840, 2850, 2460, 210, 2850, us. 2
Frequency (H2)
site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak e’ e Left Blank

Setting 120
A (@Buvim) Date: 2018.08.29
1309
1200
Y
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500
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700~
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500 R = S
400 |
300
200
100
T T T T w0 200
Frequency (MHz)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. i Left Blank

Sefting

TEL : 886-3-327-3456 Page Number : C100 of C251
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Horizontal Fundamental

) @B Date: 2018.08.27 o aBuvim) Date: 2018.08.27
1300 1300)
1200 1200)
1109 1100
1000 /‘MM 100.0|
909) 904
800 PEAK_BE 74 809 PEAK_74|

700) e 700
7
s00) W 600
s
500 NI

400 400
300 s00f
209 200
100 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector eal Detector +Peak
Peak Project :860204 Project 860204
Sefting 1165 Setting 1165
1 (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
1200 1200
10 ol
1000 — 1000
900 904
)
709 700
609 ~l G BE 54 e [ G 54
509 == s0q] — e
40 00
300 300
200 200
109 100
50 2460, 270, 2480, 2450, 250 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 1165 Setting 165

TEL : 886-3-327-3456 Page Number : C101 of C251
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

1 (¢Buvim) Date: 20180827 el @Buvim) Date: 2018.08.27
1300 1300
1200 1200
110 o)
PR ——
1ongf—/ 1000
004 90
809 o PEAK BE 74 809 PEAK 74
700 - 700
N 1 7
600 M% " doed
e s
509 estod 7 Fa————e— e
400 400
300 s00f
209 200
100 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 1165 Setting 1165
1 (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
1200 1200
10 ol
1000 e 1000
sud j s00
800 80
700 \ 700
500 ~ 60
~____| G BE 54 A 54
500 = X
~—. 50| \*‘__."/__‘
400 e a00)—
300 300
200 200
109 100
50 2460, 270, 2480, 2450, 250 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO2 2417MHz

Horizontal

Fundamental
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o 7 T ) 7 oo Tz 70 T R NN ™ T T
ecuency iy Fedmency ()
site Jo3cHILHY site o3cHILMY
Condition : PEAK_BE_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
. RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak project 860204 Project 860204
Setting 185 Setting 185
s ) oat: 2180027 ot asaum vste 20180827
1300 1300
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o) o
1000 1000
%09 w0
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o 2 o oy 7 o iz 70 D SN ™ T T
reauency i) Feeaiency e
Site :03CHI1-HY Site. 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
{RBWA1000.000KHz VBW:1.000KHZ SWT-Auto RBW-1000000KH? VBW:1.000KHZ SWT:Auto
Detector Peak Detector Peak
Avg 3 Project 860204 Project 860204
Setting :185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO2 2417MHz

Vertical

Fundamental

A (@Buvim)

Date: 20180827
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ecuency iy Fedmency ()
site Jo3cHILHY site o3cHILMY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
. RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KH2 SWT:Auto
Detector Peak Detector Peak
Peak project 860204 Project 860204
Setting 185 Setting 185
s ) oat: 2180027 ot asaum vste 20180827
1300 1300
1200 1200
o) o
1000 1000
%09 w0
a0 500
700 700
500 60 { S
s0a) mﬂv_‘) N S |
“ and
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o 2 o oy 7 o iz 70 D SN ™ T T
reauency i) Feeaiency e
Site :03CHI1-HY Site. 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
{RBWA1000.000KHz VBW:1.000KHz SWT:Auto RBW-1000000KH? VBW:1.000KHZ SWT:Auto
Detector Peak Detector Peak
Avg 3 Project 860204 Project 860204
Setting :185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH10 2457MHz

Horizontal

Fundamental

i oo 2019927 S -
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sad o N RSN P PR oo
200
Trewency syt
sie o3cHILHY s oxcHLY
Condition : PEAK_BE_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWEIO00 000Kz VBW-2000000KHz SWT-Auto RBWEI000000KH VBW:3000000KHz SWT-AuTo
Detector :Peak Detector Peak
Peak Pojeer n0zos Projeet P
Setting 1175 Setting 175
i oo 2080827 S [
01
W., o
60| S AVG_BE 54 coq) [ VG 54
500 —
[ |
200
Trowency Treency i
Site :03CHI1-HY Site. 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
RBWEIO0D 000K+z VBW-L000KHz SWT-Auto RBWI000000KHz VBWAL000KHz SWT-Auto
Detector Peak Detector Peak
Avg 3 Project 860204 Project 800204
Setting 1175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH10 2457MHz

2 Vertical Fundamental

- bates 20180027 " oo 20100827
1300 1300

1200 1200

MO o)

1000 ""“\\ 1000

%09 - %0

w00 R 209 perkcra
7

— g

50| et 5000 s b -
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Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL

RBWAIOD3000KH2 VEWE3000.000KHz SWT:Auto REW000000K1 2 VOW:3000.000K1 7 SWT-Auto
Detector Peak Detector Peak
Peak Pojeer n0zos Projeet P

Setting 1175 Setting 175

w04 \

00l AVG_BE 54 609 AVG 54
50| —— s00] 7
40.0| T 40.0| s o R e
w

P eency
Site :03CHI1-HY Site. 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL
RBWHI000.000KHz VBWAL00OKHZ SWT-Auto RBYH000000KH 2 VEWEL000KH: SWT-Auto
Detector : Peak Detector Peak
Av g. Project +860204 Project 800204

Setting 175 Setting 175

TEL : 886-3-327-3456 Page Number : C106 of C251
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)
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Frequency (MHz) Frequency (Hy)
site $03CHILHY site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +860204 Project +860204
Setting 17 Serting 17
) 0B Date: 2018.08.27 o 0B Date: 2018.08.27
1300 1300)
1200 1200)
1109 09
1000 1000) 1
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510 730 7360 7300 2400 70 220, 2 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector Peak
A\/ g . Project :860204 Project 860204
Setting 17 Setting 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Hor

izontal

Fundamental
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sie o3Iy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBWHT000 000K3 7 VOW: 3000 000K+ 2 SWTAuto
Detector : Peak
Peak Pt - aeozos Left Blan
Setting 17
1o
.
Y
600 BN R AVG_BE 54|
50.0) i —
el
—L
o
reamaey
sie 3Ly
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
RBYHO0D00KH 1z VDWE3 000K 1z SWTActo
Detector : Peak
Avg. proer -oe0s0s Left Blan
Setting 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Vertical

Fundamental
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Freauency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 17 Setting 17
A (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
1200 1200
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510 7340, 760, 7380, 2 220, 2440 2050 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 17 Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical

Fundamental

A (@Buvim)

Date: 20180827
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Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RBWHT000 000K3 7 VOW: 3000 000K+Hz SWT-Auto
Detector +Peak
Peak pojeer - heoeoa Le an
Setting 17
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—
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600 \"’MM AVG_BE 54|
500 L1
i
o
oy
sie 3Ly
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
RBYHO0D00KH 1z VDWE3 000K 12 SWT-Auto
Detector : Peak
Avg. proer -oe0s0s Le an
Setting 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

A (Buvim)
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510 7340, 70, 7380, 240, 220, 2440 25 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 175 Setting 175
A (¢Buvim) Date: 2018.08.20 evel (BuVim) Date: 2018.08.20
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510 7340, 760, 7380, 2400, 220, 2440 2050 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

A (@Buvim)
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Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBWHT000 000K3 7 VOW: 3000 000K+ 2 SWTAuto
Detector : Peak
Peak Pojeer - heoeoa Le an
g 17
1o
o
60.0) S
|
500 i
o
oy
sie 3Ly
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
RBYHO0D00KH 1z VDWE3 000K 1z SWTActo
Detector : Peak
Avg. procr -o60z0s Le an
Setting 1175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 20180829 el (@BuVim) Date: 2018.08.20
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510 7340, 70, 7380, 240, 220, 2440 25 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 175 Setting 175
A (¢Buvim) Date: 2018.08.29 evel (@Buvim) Date: 2018.08.20
1300 1300
1200 1200
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510 7340, 760, 7380, 2400, 220, 2440 2050 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C113 of C251



samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

2 Horizontal Fundamental
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Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak e’ s Left blank

Setting 175

A (@BuVim) Date: 20180829
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500 o
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400)
30
209
109
420 2430, 2840, 2450, 26 210, 2450, 0. 2500
Frequency (1Hz)
Site +03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. e e Left blank

Setting 1175

TEL : 886-3-327-3456 Page Number 1 C114 of C251
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

A (Buvim)

Date: 20180827
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510 7340, 70, 7380, 240, 220, 2440 25 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 1145 Setting 1145
A (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
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510 7340, 760, 7380, 2400, 220, 2440 2050 000 W00 500 700 1900 2100 2300, 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 1145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

2 Horizontal Fundamental
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Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

beak — Left blank

Setting 1145

A (@BuVim) Date: 20180827
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Site +03CHII-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. e e Left blank

Setting 1145

TEL : 886-3-327-3456 Page Number : C116 of C251
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Vertical

Fundamental

A (Buvim) Date: 20180827
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209 200
100 100
510 7340, 70, 7380, 240, 220, 2440 25 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :860204 Project 860204
Sefting 1145 Setting 1145
A (¢Buvim) Date: 2018.08.27 evel (BuVim) Date: 2018.08.27
1300 1300
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510 7340, 760, 7380, 2400, 220, 2440 2050 000 W00 500 700 1900 2100 2300, 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :860204 Project 860204
Sefting 1145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR860204C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

2 Vertical Fundamental

A (@Buvim) Date: 20180827
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site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

beak — Left blank

Setting 1145

A (@BuVim) Date: 20180827

wonl_ N

420 2430, 2840, 2450, 26 210, 2450, 0. 2500
Frequency (1Hz)

Site +03CHIL-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. e e Left blank

Setting 1145

TEL : 886-3-327-3456 Page Number : C118 of C251
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860204C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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